%@“”%

P AR T S L I S T

S 7 O O

PARTS NO.3677 9810 000 09/02/20



H X

CONTENS

3677 000A =2 ENGINE [Japan][CE][USA-NO.B220772] -« cresereererneeruniennnnns 1
3677 010A =yvrarvim—L (—FZ7 ) (=)

ENGINE CONTOROL ( 1-WAY DUMPING )( FLAT BED OPENING 3WAYS )« =« cveeeeees 2
3677 012A =yvyarvbo—wrIx7r (b & XU7)

ENG|NE CONTOROL (SLEW|NG & DUMP|NG ) .................................. 3
3 6 7 7 O 2 OA IT*‘? U»——j‘ A|R CLEANER ................................................... 4
3677 030A 51‘/“;.:»—5 RADIATOR totececeeeecetetetatstacactsaststscasoacacsssssssssnsasacas 5
3677 040A ~77— MUFFLER [Japan][CE][USA-NO.6220772] ccevceereeceecenncencennns 6
3677 O5OA &:/7 FUELTANK .......................................................... 7/-\,8
3677 060A TyYvU (7v&—ftik - ENHAN

ELECTRIC (HUTTER specs/DOmEeStiCS SPECS) ++sseeererrrrrocceccncccacnns 9~10
3677 060B TvYv (CE-USA {ik§)

ELECTR|C (CE USA SpeCS) ............................................. 1 1 ~ 1 2

3677 070A nN—FA (—FHFUT -7y —E) (FR=T55 - ERNHER
ELECTRIC WIRING ( 1-WAY DUMPING / HUTTER specs )( FLAT BED OPENING 3WAYS /Domestic specs ):++ 1 3
3677 070B »n—xA (—HFT-CE f#H (=T - USAf£R)

ELECTRIC WIRING ( 1-WAY DUMPING / CE specs ) ( FLAT BED OPENING 3WAYS / USAspecs )+ 1 4
3677 070C »n—xAx (EiE & Ho7-T7vx— - FENLER

ELECTRIC WIRING ( SLEWING & DUMPING / HUTTER / Domestics specs )+« ««««+« - 15
3677 070D »—xz (5 & X 7-CE USA {#p)

ELECTRIC WIRING ( SLEWING & DUMPING / CE USASPECS )+ st eersevnscennsces 16
3677 100A 7lL—i (—HFUT)

FRAME ( 1-WAY DUMPING ) .................................................... 17
3677 150A 7L—&i ([EfE & #v7)

FRAME (SLEWING & DUMPING ) “+eveverereesececetaranantatatatantntnaennns 18
3677 160A 7l—2i  (GERI=J5BH)

FRAME (FLAT BED OPENING 3WAYS ) .......................................... 19
3677 120A TAYU ( @ )

HANDRAIL ( Overseas specs ) .................................................. 20
3677 120B FTAVZIx7T ( EWEE )

HANDRAIL ( Domestics specs ) .................................................. 21
3677 130A 77/\\__ COVER ............................................................... 22
3677 140A B 3—  (—HF27) GEEL=HE)

COVER ( 1-WAY DUMPING ) (FLAT BED OPENING 3WAYS )+« eeeeeeseeees 23~24
3677 140B H»13— (EiE & HU7)

COVER (SLEW|NG & DUMP|NG ) ....................................... 2 5 ~ 2 6
3677 145E HWn— (—hH¥r7) GEE=JB) ROPS

COVER ( 1-WAY DUMPING ) (FLAT BED OPENING 3WAYS)ROP S«evvceeeeceess 27

S100 11/10/27



H X

CONTENS

3677 145F Hn— (EE & #v7) ROPS

COVER (SLEW|NG & DUMP|NG ) RO P S ............................. 2 8 ~ 2 9
3677 200A Ivy¥ar (—HEUT)

TRANSM|SS|ON (1_WAY DUMP|NG ) .......................................... 3 O
3677 200B vivay (biz & Fv7) GR=J55)

TRANSMISSION  ( SLEWING & DUMPING )(FLAT BED OPENING 3WAYS )+ -+« -+ 31
3677 21OA %VU:/ ROLLER .......................................................... 32
3651 2133 %:/U:/ASSY ROLLERASSY ............................................. 33
3651 2101 %VU:/ASSY ROLLERASSY ............................................. 34
3643 2101 %VU:/ASSY ROLLERASSY ............................................. 35
3 6 6 7 2 2 OA Y\y/\"——[j»«i UPPER ROLLER ............................................. 3 6
3677 23OA 3]7}(]7U\‘/ |DLER ......................................................... 3’7
3677 250A FvUaZFo%Y POWERLINE [Japan][CE][USA-NO0.6220772] «---- 38~39
3677 300A y]j:rljl//\\_— CONTROLLEVER ............................................ 40
3677 32OA ‘7[/_4-3% BRAKE ............................................................ 41
3677 350A I —b SEAT [Japan][CE/USA-NO.6220766 |-« ccreeseereencerennns 42
3677 9902 vUdrkyh GERI=J50)

WAGON Set ( FLAT BED OpEN'NG 3WAYS ) ................................... 4 3
3677 440A FRruv’z (FHU=FH)

LOWER LOCK (FLAT BED OPEN|NG 3WAYS) ................................ 4 4

3677 450A 7y b (—hZ>7) BUCKET (1-WAY DUMPING ) veeeereresceceecennens 45
3677 460A A7y (Al & #27) BUCKET(SLEWING & DUMPING )+« v esseeeeess 46

3677 480A Z—rF—7) (A & #>7) TURNTABLE (SLEWING & DUMPING)---4 7
3677 500A ~—7 (—HEUT T —{HH)

MARK ( 1_WAY DUMP'NG / HUTTER SpeCS ) .............................. 4 8 ,-\,4 9
3677 500B ~=—7 (—hH¥ 7 -CE {i#H

MARK ( 1_WAY DUMP|NG / CE SpeCS ) .................................... 5 O ~ 5 1
3677 500C ~v—7 (@5 & X7 T7vH—HR)

MARK ( SLEWING&DUMPING / HUTTER SPECS )« ==+ v v vevrserennseeeannns 52~53
3677 500D w—7 (Hiz & H¥o7-CE (f{t#R)

MARK ( SLEW'NG&DUMP|NG / CE Specs ) ................................ 5 4 ~ 5 5
3677 500E ~—7 (8iz & X7 -EHAN 4R

MARK ( SLEWING&DUMPING / DOMESHC SPECS )« + s v cseevercrreeeeccecccnes 56~57
3677 500F ~—7 G-I/ - EAN HER

MARK ( FLAT BED OPENING 3WAYS / DOMESHC SPECS )+« == s v v vevsseeensses 58~59
3677 500H ~w—7 (Efiz & X7 -USA)

MARK ( SLEW|NG&DUMP|NG / USA SpeCS) ............................... 6 O ~ 6 1

S100 11/10/27



H X

CONTENS

3677 500] ~—7 (#E=FHBA-USA)

MARK ( FLAT BED OPENING 3WAYS /USA SPECS):++ = treerrrrssresccanns 62~63
3677 500K ~—7 ([HiE & #»7-CE-ROPS)

MARK ( SLEWING&DUMPING / CE SpECS /ROPS)« s+t evrsernneruncenn. 64~65
3677 510A 7Yzsvr ( #hftkE - CE )

ACCESSORIS (Overseas specs / CE ) ........................................ 6 6
3677 510B 7Y7veyr ( [EWEE )

ACCESSOR|S ( DomeStiCS SpeCS) ............................................... 6 7
3677 510C 7Yzeyr ( @bt + USA )

ACCESSORIS (Overseas specs / USA ) ...................................... 68
3677 600A FAANKLY (—JHUT)

HYDRAUL'C TANK (l_WAY DUMP|MG) [CE] .................................. 6 9
3677 600B AANHLY (s & H#v7)

HYDRAULIC TANK ( SLEWING&DUMPING ) [ CE ] [USA -NO.6220772] «=-ccevveees 70

3677 600C FAnFrr (R =JB)
HYDRAULIC TANK  ( FLAT BED OPENING 3WAYS ) [Japan][CE][USA-N0.6220772] -7 1
3677 610A =27V (Zv7) (—FH&XT)
HYDRAUL|C |_|NE (l_WAY DUMP"\AG) .................................. 7 2/-\,7 3
3677 615A =7V (X)) (FAE=JH)
HYDRAULIC LINE ( FLAT BED OPENING 3WAYS ) [ Japan ] [ CE ] [USA -N0.6220772]-- 7 4~7 5
3 4 2 8 5 O O 1 57-77‘\//\0‘)&“_‘?\/‘\ HYDRAUUC PUMP ...................................... 7 6«,7 7
3677 620A =TV (Yvaw) (—HFXr7) (FME=F8)
HSTLINE (1-WAY DUMPIMG) (FLAT BED OPENING 3WAYS ) [Japan ][ CE ] [USA-N0.62207721-- 7 8
3677 625A =7V (Yyay) (EEE & 7))
HSTLINE (SLEWING&DUMPING) [Japan][CE][USA-NO.6220772]-«++ -+ 79
3677 630A 01 =7Y 01 ([E¥z & #Hv7)
HYDRAULIC LINE 01 (SLEWING&DUMPING)  [Japan][CE][USA-N0.6220772]-+--8 0~8 2
3677 630A 02 =27Y 02 ([EE: & #v7)
HYDRAULICLINE 02 (SLEWING&DUMPING) [Japan][CE][USA-NO.6220772]---8 3~8 4

3677 660B ROPS/A— ROPS (I rrrrererreretatatateueatatetetetesesensssenenensnsns 85
3677 660B ROPS/A— ROPS TS A-+trrrrreretatatateaeatatatareseseeeeraseesnsanns 36
3677 TOOA 7 T2 OPTION:ttroevseeescesesosssassetsssssesnsssssssssansssssssssasnsssssss 87
3677 07071 FOKAX DIAGRAMe «+ v v eereneenenetneeneaeeeetieteeeeeeeenteseteenesneseeneanenns 88
3677 470A ~rybh (B7m—%—) BUCKET(Sel f—Loader ) serreerreceeccenes 89
3677 490A #—r7—7/) (BA7a—%—) TURNTABLE (Sel f—Loader ) ------ 90
3677 500L ~v—7 (#M=FF-CE)
MARK ( FLAT BED OPENING 3WAYS /CE SpeCS):=stseeecreeeccrenecrenaces 91~92

3677 000B = 2 ENGINE [USA NO.B220773- Jrveeeeeeeeeeeeeaennnnnniiiiinnnnnnnnns 93

S100 11/10/27



H X

CONTENS
3677 040B ~77— MUFFLER [ USA NO.6220773- J-eeeecrereeceeenaeeeueeenen. 94
3677 250B KvU=as5%Y POWERLINE [ USA NO.6220773- ] ccevvvee- 95~96
3 6 7 7 3 5 O B :‘/»—— }\ SEAT [CE/USA N06220767-] .................................... 9 7
3677 500M ~v—7 (—H¥T sy h-CE-ROPS)
MARK(l_WAY DUMP/ BUKET/ CE/ROPS) .............................. 9 8»-\_,9 9

3677 615B =7Y (X)) (mA=HB)
HYDRAULIC LINE ( FLAT BED OPENING 3WAYS) [ USA NO0.6220773- ]+ 100~102
3677 620B 7Y (Yyaw) (—HFXr7) (FEH=F5)
HSTLINE (1-WAY DUMPIMG) (FLAT BED OPENING 3WAYS) [ USA NO0.6220773- ]--103~104
3677 625B =27Y (Yyay) (EE & 7))
HSTLINE (SLEWING&DUMPING ) [ USA NO.6220773- ]-++-+105~106
3677 630B 01 =7Y 01 ([ixz & Xv7)

HYDRAULIC LINE 01 ( SLEWING&DUMPING ) [ USA NO.6220773- ]-+++107~108
3677 630B 02 =7Y 02 ([Hix & #v7)
HYDRAULIC LINE 02 (SLEWING&DUMPING ) [ USA NO.6220773- ]-++109~110
3677 600D AANFrr (s & HoT7)
HYDRAULIC TANK  (SLEWING&DUMPING) [ USA NO.6220773- ] ----- 111

3677 600E AAnxrr7 (=70 )
HYDRAULIC TANK  ( FLAT BED OPENING 3WAYS )[ USA NO.6220773- ] --112

S100 11/10/27



3677 000A = ¥ ENGINE [Japan][CE][USA-NO.6220772 ]
R HEES BB & % R B &  ~F B R 5 % i &
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | FROM ~ UP TO SERIAL NO. | REMARKS
1 3677 0002 000 |IY'Y ENGINE 1 [D722-E2B-CRCH-2|N0.6220246 ~
1 3677 0001 000 [T Y'Y ENGINE 1 |D722-EB-CRCH-2[~NO.6220245
1-1 | ZK1585332430|74)V% OIL FILTER 1 [15853-3243-0
2 3667 0061 000 |+7h SHAFT 1
3 K710 0108 020 |Fil Lk BOLT 5 |M8x20(7T)
4 3677 0004 000 (77— PULLEY 1 NO.6220051 ~
4 3677 0003 000 (77— PULLEY 1 ~NO0.6220050
5 3651 0011 000 |PW WASHER 1
6 K710 0110 020 |Fil' bk BOLT 1 [M10x20(7T)
7 | 3667 0071 000 |7"F4yhk BRACKET 1
8 3677 0005 000 | 7'k BRACKET 1
9 K712 0110 020 |Fil' bk BOLT 8 [M10x20(7T)
10 | 3669 0031 000 [5/\— RUBBER 4
11 F301 0110 000 [FFyt NUT 8 [M10
12 | 0571 0007 040 [*¥— KEY 1 |7%x40
S100 —1— 11/03/10




3677 010A =y yrarvio—i (—H&F7 ) ( FR=7H)

ENGINE CONTOROL ( 1-WAY DUMPING )( FLAT BED OPENING 3WAYS)

Rl BRES BB & % ¥ Bk D W B # 5 %
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 [ 3677 0102 000 |7°54 vk BRACKET 1
2 | K110 0108 016 [F Ik BOLT 2 [M8x16(4T)
3 | 0562 0108 022 |E574%E"Y PIN 1 |p8x22
4 | 03500140 818|PW WASHER 1 [8x18x1.6
5 | 0523 0108 000 [2+vy7°E™Y PIN SNAP 118
6 | 0562 0106 018 [E5747E"Y PIN 1 |p6x18
7 | 0523 0106 000 |2+97°E™Y PIN SNAP 1 |6
8 [3677 0111 000[Lin— LEVER 1
9 | 3629 4637 000 [#71\ "% SPRING 2
10 | A114 0112 075 [& b BOLT 1 [M12x75
11 | 0350 0151 222 [PW WASHER 1 [12x22%x23
12 [ A301 0112 003 ]Fyh NUT 1 |M12(35&)
13 | 3671 0108 000 [4)y7° GRIP 1 |o8
14 | 3677 0119 000 [74¥— WIRE 1
15 | 3669 0121 000 |27YvYy" SPRING 1
S100 —2— 09/02/20




3677 012A ==y yraryvhbu—nLrIXr

(ELR

& o7

ENGINE CONTOROL ( SLEWING & DUMPING )

Rl BRES BB & % ¥ Bk D W B # 5 %
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 [ 3677 0102 000 |7°54 vk BRACKET 1
2 | K110 0108 016 [F Ik BOLT 2 [M8x16(4T)
3 | 0562 0108 022 |E574%E"Y PIN 1 |p8x22
4 | 03500140 818|PW WASHER 1 [8x18x1.6
5 | 0523 0108 000 [2+vy7°E™Y PIN SNAP 118
6 | 0562 0106 018 [E5747E"Y PIN 1 |p6x18
7 | 0523 0106 000 |2+97°E™Y PIN SNAP 1 |6
8 [3677 0125 000[Lin— LEVER 1
9 | 3629 4637 000 [#71\ "% SPRING 2
10 | A114 0112 075 [& b BOLT 1 [M12x75
11 | 0350 0151 222 [PW WASHER 1 [12x22%x23
12 [ A301 0112 003 ]Fyh NUT 1 |M12(35&)
13 | 3671 0108 000 [4)y7° GRIP 1 |o8
14 | 3677 0119 000 [74¥— WIRE 1
15 | 3669 0121 000 |27YvYy" SPRING 1
S100 —3— 09/02/20



3677 020A =7—7VU—7 ARCLEANER

RH MaRES TR E%| # " B RS % g &
#a
4
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FrRom ~ uP To SERIAL NO. | REMARKS
1| 3677 0201 000 |I74Y—FAssy(Y¥9')l) |AIR CLEEANER| 1 |67980-58204 ~NO0.6220688 YU R
1| 3677 0201 000 |I74Y—FAssy(8#' 7 V) |AIR CLEEANER| 1 [32721-58207 B |N0.6220689~ YUt
1-1 | ZK6798082632 |74L3( 05 1) FILTER 1 167980-82632 ~NO0.6220688 Iy UitE
1-1 | ZKK731182391 |7°74¥=ILAvME' 7)) |FILTER 1 |K7311-82391 D |NO.6220689~ YUt E
1-2 | ZK3272158242 |4UF—ILivNET)) FILTER 1 |32721-58242 | D [N0.6220689~ YUt E
2 | 36770202 000 |T75Y)—FIUN BAND 1 |67401-54292 VYU
3 | 3677 0203 000 (27— STAY 1 |67980-58234 YU E
4 | K700 0106 016 |Fi'JLb BOLT 2 |M6x16(7T)
5 | 3677 0205 000 |&—2 HOSE 1
6 | 36770206 000 |&—2 HOSE 1
7 | 5308 0161 000 [N47'WUN BAND 1 |15221-11722 IV Ut R
8 | 3667 0229 000 [N47'WUN BAND 1 |15261-11721 VY Ut R
9 | 3677 0209 000 |ABANUF BAND 1 |50-65

D) NO.1 x77)-F Assy()™ W) Ex70)—F Assy(B 7" WL Assy (2 CHBEDH W 97, MERERLOV AV (1-1,1-2)
ITHEEMER SV FHA, THERO_EZHSTEAVET,

S100

_4_

11/07/13




3677 030A 7Y=—% RADIATOR

15—
14—

16\§

13—
1
18 6
Rii| WMRES EITEZE EE4 L 1= # A5 s &
#
ic

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P|FrRoM ~ uP TO SERIAL NO.| REMARKS
1 |3677 0301 000]|5Y'1—% RADIATOR 1 |16676-72062 ~N0.6220352 IV U B
1 |3677 0301 001]|5'1—% RADIATOR 1 |1G958-72061 D |NO.6220353~ Iy Ut R
2 | 3677 0304 000|k—2 HOSE 1

3 | 3677 0305 000|ik—2 HOSE 1 |12691-72941 Iy U E
4 10050 1100 310|H—-ANUN HOSEBAND 1 |¢31

5 ]0050 1100 350|H—AN UM HOSEBAND 3 |¢35

6 |3676 0344 000]|Y# =749 TANK 1 |PL651-72081 IV IR
7 | 3677 0308 000|H—2 HOSE 1 | 12%900 LYY U
9 |K712 0110 020|Fik" )b+ BOLT 2 |M10x2007T)

10 | 0050 2108 083|977 CLAMP 1 |L8o(D2)

11 | 3715 0425 000|n 'V BAND 3

12 | 3677 0315 000|4v¥aL—4% INSULATOR 2 |20x40x130

13 | 3677 0316 000{1vY1L—4 INSULATOR 1 |20 x 40 x 430

14 |3677 0317 000|7°L—F PLATE 1

15 |4203 8071 000|3°A RUBBER 1 |L=390

16 |K110 0108 016]Fi JLb BOLT 2 |M8x16(4T)

17 |3677 0552 0003y —}F21—7" TUBE 1 |L=600

18 [3677 0322 000|H—2 HOSE 1

19 |3677 0323 000]hn'— COVER 1

20 | 3677 0324 000]|h7— PIPE 4

21 | 3677 0325 000{7"54yhk BRACKET 1

22 | A300 0106 001]Fvk NUT 3 |Mé

23 | K700 0106 020]F# IV} BOLT 4 |M6 x 20(7T)

S100 —5— 09/02/20




3677 040A ~7%— MUFFLER [Japan][CE][USA-NO.6220772]

BRES BB & 2 ¥ B st WA B #® 5 &

. PART NO. PART NAME DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3714 0051 300 |v75 MUFFLER 1 [16861-12112 IV IR
2 | 3664 0406 000 |v77/\y+UNA PACKING 1 |15263-12371 IV URR
3 | 3677 0403 000 |v751\v4Y PACKING 1 [15862-12230 LY UItE
4 |3677 0404 001 |13 —RAFVAT EX PIPE 1
6 | K110 0108 016 |Fik'JLk BOLT 3 |M8 X 16(4T)
7 | 3677 0408 000 |7°L—} PLATE 1
8 | K700 0106 012 [Fi'JLF BOLT 2 [M6x12(7T)
9 |3677 0411 000 |4vvaL—4 INSULATOR 1 [85x150
10 | 3677 0413 000 |[1vYaL—4% INSULATOR 1 |190 % 280
11 | 3677 0415 000 |\ Ub BAND 4

11/03/10




3677 050A %7 FUELTANK

19\
/'_\\
// _ N
¢ . R N\
> 20 \\
\\ \\\\ 8‘ ™|
\\ \\\
NN
\8 \v\,\\\
// . ‘\
\‘/& \\
\9 \\2
~
//
//
///18
e
‘\ / \17
-7 \4 g 11-1
Rl HBRES B B = ~t W A 5 g &
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3667 0501 000 |4VHASSY TANK ASSY 1
1-2 | 3667 0502 200 [$+v7° CAP 1
1-3 | 3667 0502 300 |72—1)5 =" GAUGE 1
1-4 | 3667 0502 400 |4")y7° CLIP 2
1-5 | 3667 0502 500 |7/)L% FILTER 1
1-6 | 3709 0505 000 |7°3%° PLUG 1
1-7 | 3709 0506 000 |\ 'v%Y PACKING 1
1-8 | 3667 0502 800 |7A—F FLOAT 1
2 | 3677 0502 000 [7'54vk BRACKET 1
3 | K110 0108 016 |F& L+ BOLT 4 M8 x16(4T)
4 | 3677 0507 000 |H—2A HOSE 1 |09661-71700
5 | 3667 0532 000 |[Hh—2 HOSE 1 |09661-70140 IV IR
6 | 3667 0533 000 |[fi—2 HOSE 1 |09661-70700 IV Ut
7 13677 0511 000 |[K—2 HOSE 1 |L=660
8 | 3663 0249 000 |HE—AN UK BAND 6 |14911-42751
9 |3663 0252 000 |HE—AN UK BAND 2 |14971-42751
10 | 3677 0515 000 [72—IL&'V7" PUMP 1 |R1401-51351 IV Ut
11 | 3714 0051 400 [72—TL 741l FILTER 1 |15393-43019 LY UE
11-1| ZK1523143560 [TL AUb ELEMENT 1 [15231-43560 IV UItR
12 | 3677 0521 000 ['UK BAND 2
13 | 3667 0537 000 [5/\'— RUBBER 2 |3x32x500
14 | 3667 0538 000 [7/\'— RUBBER 2 |3x30x170
15 | A351 0108 002 |UFyh NUT 2 |M8
16 | K700 0106 014 [Fi")Lk BOLT 2 |M6x 14(7T)
S100 —7— 09/02/20




3677 050A %7 FUELTANK

Rl BRES BB & % ¥ Bk D W B # 5 %
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO.| REMARKS
17 | K814 0108 065 |Fik Ik BOLT 1 [M8x 65(8T)
18 | F301 0108 000 |F+yk NUT 1 |M8
19 | 3513 3131 000 [7°5AFyHIn UM BAND 3
20 | 3677 0551 000 |AN5 —bF1—7" TUBE 1 |[L=1500
21 [ 3677 0552 000 |as —FFa1—7" TUBE 1 |L=600
22 | 3677 0553 000 |aN4s —FF1—7" TUBE 1 |L=1350
S100 —8— 09/02/20



3677 060A TUVvU (7vX—fi#k - ENHAR

ELECTRIC (HUTTER specs/Domestics specs)

Ril| HBRES EB e A FR B & W5 #® B &
NO.| PART NO. PART NAME | Q’ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 0602 000 |7°54 vk BRACKET 1

2 | 3673 0655 000 |n'yT!) BATTERY 1 [75D23R

3 | 3630 0209 000 [Ny T!)—AH1 PLATE 1

4 | 5201 0203 000 [Ny7!)=hF)YhE e [BOLT 2

5 | 0350 0140 618 [PW WASHER 2 |6x18x16

6 | A300 0106 001|Fyh NUT 4 [M6

7 3669 0621 000 |21yF SWITCH 1

7-1 | 3669 0621 300 |%— KEY 1

8 |3635 0868 000 |7{HHE=4T Y- LAMP 1

8-1 ] 0980 8120 348 [V 7 BULB 3 |12v3.4w

9 |0432 2904 016 [4yE"v2Y SCREW 2 l4a0x16

10 | A242 0903 012 [FA3%y SCREW 2 |M3x12

11 | 5313 0205 000 [774—% METER 1

12 | 4201 0302 000 [K—YA1yF SWICTH 1

13 | 3654 0171 000 [h—Y HORN 1

14 | K700 0106 014 [F& Lk BOLT 2 |M6 x14(7T)

15 | 3714 0491 000 [)L— RELAY 3

16 |H242 0106 016 [FAtLAZB SCREW 6 |M6x16

17 [ 3663 0631 000 |¥—%144v— RELAY 1 [T0070-31411 VY Ut E|
18 | 3652 0631 000 [FB7 54vhk BRACKET 1

19 | F300 0103 001 [F¥yh NUT 2 |Mm3

20 | 3677 0615 000 [7°L—F PLATE 1

21 [K110 0108 016 |Fi ILF BOLT 8 |M8x16(47)

22 | 5306 3541 000 [21yF SWITCH 1

23 [ F242 0103 020 |FA' £ LA SCREW 6 |M3x20
S100 —9— 09/02/20



3677 060A TUVvU (7vX—fi#k - ENHAR

ELECTRIC (HUTTER specs/Domestics specs)

Rili| HMRES B & % FR Eg| i B 5 *
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
24 | F300 0103 001 |[Fyh NUT 6 [M3

25 | 3677 0616 000 |2{vF SWITCH 1

26 | 3677 0617 000|7"5%yk BRACKET 1

27 | 3677 0618 000 |77 vb BRACKET 1

28 | 5229 0607 000 [4—3F) TERMINAL 1

29 |5229 0608 000 |¥+y7” CAP 1

30 | F301 0108 000 |[F¥vh NUT 1 |M8

32 | 5210 0099 100 |SKn4v4'~ BAND 1

S100 —10— 09/02/20



3677 060B T>Yv7 (CE-USA f{i#f) ELECTRIC (CEUSA specs)

RH| HBRES BB s R E%%| & B A5 #®% B =
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 0602 000 |7°F4yk BRACKET 1
2 | 3673 0655 000 [ 'yT) BATTERY 1 [75D23R
3 | 3630 0209 000 [INyT!)—AH1 PLATE 1
4 15201 0203 000 |WyT! =Pyt [BOLT 2
5 [03500140 618 |PW WASHER 2 |6x18%1.6
6 | A300 0106 001 |Fvk NUT 4 [M6
7 | 3669 0621 000 [R{yF SWITCH 1
7-1 | 3669 0621 300 |%— KEY 1
8 | 3635 0868 000 [r/kHE=47y- LAMP 1
8-1 | 0980 8120 348 [V L7 BULB 3 |12v3.4w
9 |0432 2904 016 |4yt V2 SCREW 2 [40x16
10 | A242 0903 012 [FA"3%" SCREW 2 |M3x12
11 | 5313 0205 000 [774—% METER 1
12 | 4201 0302 000 [K—Y 21y F SWICTH 1
13 | 3654 0171 000 [h— HORN 1
14 | K700 0106 014 [Fik' b BOLT 2 |M6 x 14(7T)
15 | 3714 0491 000 [)L— RELAY 3
16 |H242 0106 016 [FAtLAZB SCREW 6 |M6x16
17 | 3663 0631 000 [¥—F)44v— RELAY 1 |T0070-31411 IV Ut R
18 | 3652 0631 000 [FB7 74vh BRACKET 1
19 | F300 0103 001 [F+yb NUT 2 |M3
20 | 3677 0615 000 |7'L—F PLATE 1
21 [K110 0108 016 |Fi'JLb BOLT 8 |M8x16(4T)
22 | 5306 3541 000 |A1yF SWITCH 1
23 [ F242 0103 020 [FA £ LA SCREW 6 |M3x20
S100 —11— 11/09/01



3677 060B T>Yv7 (CE-USA f{i#f) ELECTRIC (CEUSA specs)

Rti| HaEES 0 i 2 F5 E%] & i# A5 % & &
NO. PART NO. PART NAME [ Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
24 [ F300 0103 001 |FFvyb NUT 6 |M3
25 | 3677 0616 000 |A1vF SWITCH 1
26 [ 3677 0617 000 |7'F4vk BRACKET 1
27 [ 3677 0618 000 |7°F4vk BRACKET 1
28 | 5229 0607 000 |2—3F )L TERMINAL 1
29 | 5229 0608 000 [¥+v7’ CAP 1
30 | F301 0108 000 [F}yhk NUT 4 [M8
32 | 3654 0165 000 |7—%29'5Y7°'ASSY _|LAMP 1
32-1] 0980 8121 844 [N V7" BULB 1 [12V18.4W
33 [K710 0108 025 |F# ILb BOLT 3 |M8x25(7T)
34 [A301 0108 003 |+t NUT 1 |M8
35 [3677 0621 100 (7'L—F PLATE 1
36 | 0040 1151 900 |4 'AAyk GROMMET 1 ]C-30-NG-79-L
37 [5210 0099 100 |SKN V4 - BAND 1
38 | A360 0100 802 |SW WASHER 1 (8
S100 —12— 11/09/01



3677 O070A N—xA (—FHEUT 79X —{Hp) ( FR=J50 - ERHED
ELECTRIC WIRING ( 1-WAY DUMPING / HUTTER specs )( FLAT BED OPENING 3WAYS /Domestic specs )

R BRES AT %% B W A5 # g =
NO. PART NO. PART NAME Q’'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 [ 3677 0702 001 [n—%2 HARNESS 1 NO.6220051 ~
1 [ 3677 0702 000 [n—%2 HARNESS 1 ~N0.6220050
1-1 | 0980 1003 003 [F1—2 FUSE 1 |30A
1-2 | 0980 1004 003 [E1—2" FUSE 1 [40A
1-3 | 0980 1000 502 [E1—2 FUSE 2 |5A
2 | 0980 7201 803 [7°523—}F CODE 1 [20-L1800
3 | 37140613 000 [v4FA3—F MINUSCODE 1
4 | 3522 0231 000 [v4F+A3—F MINUSCODE 1
5 | 3522 0238 100 (49744} TAPTIGHT 2
6 | 3715 0425 000 [iWUF BAND 8
7 15210 0099 100 [SKN' (V5 — BAND 2
8 | 0050 2108 083 [97v7° CLAMP 1 |L80(D)
9 | A301 0108 003 [+vh NUT 1 [m8
10 | 3677 0703 000 [n—% R HARNESS 1 NO.6220051 ~

S100 —13— 11/09/02



3677 070B »—xA (—h&o7+«CE (4 (8 =J788 - USAHAH)
ELECTRIC WIRING ( 1-WAY DUMPING / CE specs ) ( FLAT BED OPENING 3WAYS /USA specs )

Rl HeES BB i % 5 fER| & < #H H 5 B 5 &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 13677 0702 001 [A—%R HARNESS 1 NO.6220051 ~
1 13677 0702 000 [A—%R HARNESS 1 ~NO0.6220050
1-1 | 0980 1003 003 |E1—R FUSE 1 |30A
1-2 | 0980 1004 003 |E1—R FUSE 1 |40A
1-3 | 0980 1000 502 |E1—R FUSE 2 |5A
2 | 0980 7201 803 [7°5A1—F CODE 1 ]20-L1800
3 |]3714 0613 000 |v4FA1—}F MINUSCODE 1
4 |3522 0231 000 |{v4FA3—} MINUSCODE 1
5 | 3522 0238 100 [4y7°44k TAPTIGHT 2
6 | 3715 0425 000 [1\'Ub BAND 8
7 15210 0099 100 |SKNAU4 — BAND 4
8 | 0050 2108 083|457 CLAMP 1 |L80(D)
9 | A301 0108 003|Fyt NUT 1 |M8
10 | 3677 0705 000 |n—%A HARNESS 1
11 | 3677 0703 000 |n—%A HARNESS 1 NO.6220051 ~

S100 —14— 11/10/27



3677 070C ,—xA (Eiz & X7« 7vH&— - [EHNHER)

ELECTRIC WIRING ( SLEWING & DUMPING / HUTTER / Domestics specs )

Rl BRES K Bk D W B # 5 %
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 0702 001 [n—%2% HARNESS 1
1-1 | 0980 1003 003 [F1—2R" FUSE 1 [30A
1-2 | 0980 1004 003 |E1—2 FUSE 1 |40A
1-3 | 0980 1000 502 |[E1—% FUSE 2 [5A
2 | 0980 7201 803 [7°523—} CODE 1 |20-L1800
3 | 3714 0613 000 [v4F 23—+ MINUSCODE 1
4 | 3522 0231 000 [v4F 23—t MINUSCODE 1
5 | 3522 0238 100 |4y7 44k TAPTIGHT 2
6 | 3715 0425 000 [n'UF BAND 6
7 15210 0099 100 [SKN'{v4 = BAND 2
8 | 0050 2108 083 [95v7° CLAMP 1 |L8o(D)
9 [A301 0108 003|+yb NUT 1 |M8
10 [ 3677 0703 000 |n—%2 HARNESS 1
11 | 3712 0315 000 [4Y)y7° CLIP 1
—15— 09/02/20




3677 070D

INTRA

([=is

& X7+ CE USA

AR

ELECTRIC WIRING ( SLEWING & DUMPING / CE USA specs )

R BRES D W A5 # g =
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 0702 001 [n—%2 HARNESS 1

1-1 | 0980 1003 003 [F1—R FUSE 1 |30A

1-2 | 0980 1004 003 [F1—2A FUSE 1 |40A

1-3 | 0980 1000 502 [E1—2Z FUSE 2 |5A

2 [ 0980 7201 803 |7°523—F CODE 1 ]20-L1800

3 [3714 0613 000 |v{F+A3—F MINUSCODE 1

4 |3522 0231 000 |[v{FAI—} MINUSCODE 1

5 | 3522 0238 100 |4y7°44 b TAPTIGHT 2

6 |3715 0425 000 | UN BAND 6

7 | 5210 0099 100 |[SKn{U% — BAND 4

8 [ 0050 2108 083|957 CLAMP 1 |L80(D)

9 [A301 0108 003|+yb NUT 1 |M8

10 [ 3677 0705 000 [n—%2Z HARNESS 1

11 [ 3677 0703 000 |n—%2Z HARNESS 1

12 [ 3712 0315 000 |9")y7° CLIP 1
S100 —16— 11/09/01




3677

100A 7L—A

(—hxT)

FRAME ( 1-WAY DUMPING )

Rl BRES BB & % ¥ Bk D W B # 5 %
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
2 | 3677 1141 000|531 '— RUBBER 2
3 | 0562 0108 022 |E5747E"Y PIN 4 [p8x22
4 105230108 000 [2Fvy7°E™Y PIN SNAP 4 |8
5 [3677 1153 000|7°L—F PLATE 1
6 | 03500151 226 |PW WASHER 2 [12x26x23
7 | A351 0112 002 |UFyk NUT 1 IM12
8 [0797 0252 830 |DU7'yYa BUSH 2 [25x28x30
9 | A650 0100 600|457 )—A=y7°IL NIPLLE GREASE[ 1 |A-M6
S100 —17— 09/02/20




3677 150A 7lL—2A ([Elz & 27 ) FRAME (SLEWING & DUMPING)

Rili| HMRES B & % FR Eg| i B 5 *
NO. [ PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
2 [3661 1661 000 [Akbyn STOPPER 2
3 | F301 0108 000 |F#& Jbb BOLT 2 |m8

S100 —18— 09/02/20



3677

160A 7L—A

G ="7BR)

FRAME (FLAT BED OPENING 3WAYS)

Rl BRES BB & % ¥ Bk D W B # 5 %
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
2 | 3677 1141 000|531 '— RUBBER 2
3 | 0562 0108 022 |E5747E"Y PIN 4 [p8x22
4 105230108 000 [2Fvy7°E™Y PIN SNAP 4 |8
5 |3677 1651 000|7°L—F PLATE 1
6 | 03500151 226 |PW WASHER 2 [12x26x23
7 | A351 0112 002 |UFyk NUT 1 IM12
8 [0797 0252 830 |DU7'yYa BUSH 2 [25x28x30
9 | A650 0100 600|457 )—A=y7°IL NIPLLE GREASE[ 1 |A-M6
S100 —19— 09/02/20




3677 120A TAY ( #mHiftAk ) HANDRAIL (Overseas specs)
~NO0.6220050
o
1
/2
RH| HRES B & 2 Eg| 2 Sf R 5 B & &
NO. PART NO. PART NAME Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 |3677 1201 000 |AVFL=lb HANDRAIL 1
2 | K710 0110 020 [Fi'JLb BOLT 4 |M10 x 20(7T)
3 | K110 0108 016 [Fi'ILb BOLT 1 [M8X16(4T) [~NO.6220050
4 10350 0140 822 [PW WASHER 1 [8X22X%X1.6 ~NO0.6220050
S100 —20— 09/02/20



3677 120B 7AVZI#7 ( [EAfAR ) HANDRAIL ( Domestics specs)
4
R BRES BB & 2 ¥ Ex%| = ~T i M 5 =
NO. PART NO. PART NAME Q'ty [IDESCRIPTION| FROM ~ UP TO SERIAL NO. |[REMARKS
1 3677 1211 000 [AURL—)L HANDRAIL 1
2 |K710 0110 020 [Fi'JLb BOLT 4 |M10x20(7T)
5 |3718 6103 000 |/ 'y935—-R MIRROR 1
6 |A242 0106 016 [FA 34" SCREW 2 |M6X16
S100 —21— 09/02/20




3677 130A X/~ COVER
R HamES e Bl & <+ |E E RS # =
#
K %

NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3677 1301 000 |/\V'%)L PANEL 1
2 K110 0108 016 JFi' Vb BOLT 9 |M8x16(4T)
3 K710 0108 012 JFi' Vb BOLT 13 M8 x 12(7T)
4 3677 1311 000 |An'— COVER 1 ~NO0.6220844
4 3677 1311 001 |hn'— COVER 1 D |NO.6220845~
5 3677 1321 000 |hn'— COVER 1 ~NO0.6220844
5 3677 1321 001 |hn'— COVER 1 D |NO.6220845~
6 3677 1327 000 |7°L—} PLATE 1 ~NO0.6220844
6 3677 1327 001 |7°L—} PLATE 1 D |NO.6220845~
7 F300 0106 000 |F}vh NUT 8 |M6
8 3677 1331 000 |7°L—F PLATE 1 ~NO0.6220844
8 3677 1331 001 |7°L—} PLATE 1 D |NO.6220845~
9 3659 1361 000 |N'Fyy 3y LOCK 2

10 A222 0103 010 |%#73%) SCREW 8 |[M3x10

11 F300 0103 001 |FFvh NUT 8 |M3

12 3677 1337 000 |7°L—} PLATE 1

13 K700 0106 016 JFi' Vb BOLT 4 |M6 x 16(7T)

14 3677 1338 000 |7°L—} PLATE 1

15 3677 1341 000 |7°L—} PLATE 1

16 3677 1381 000 |hn'— COVER 1

S100 —22— 20/06/03




3677

—~NO0.6220024—

19

20

43

\

NO.6220025~
NO.6220200

@\23

140A H/3—

(—HZ 7)) GEM =)

COVER (1-WAY DUMPING ) (FLAT BED OPENING 3WAYS)

23

Rl BaRES EB A FR %% & W A B B 5 &
NO. PART NO. PART NAME Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 1401 000 [7°54 vk BRACKET 1

2 | 3677 1403 000 [Hn'— COVER 1

3 | 3677 1405 000 [iV2IL PANEL 1

4 | 3677 1406 001 [Hn'— COVER 1

5 | 36779901 000 |%")y7 Eyb GRIP set 1

6 |3677 1411 000 |my}H ROD 1

7 10523 0108 000|297ty PIN SNAP 1 (8

8 | 3535 4059 000 |AykKILG - HOLDER 1

9 |[3677 1414 000 |y HINGE 2

10 | 3677 1414 500 |¥v97 AYY1— BOLT 2

11 [ A351 0110 002 |UFyk NUT 2 [Mm10

12 [ 3677 1415 000 |y BAMPER 1

13 [K710 0110 020 |Fi& )Lk BOLT 4 [M10x2007T)

14 | 3677 1418 000 |7°34yb BRACKET 1

15 | 3677 1419 000 |7°L—F PLATE 1

16 [ 3677 1416 000 |7°h1% BUBBER 1

17 | 3677 1423 000 |7°L—F PLATE 1 NO.6220025 ~

17 | 3677 1422 000|754 yb BRACKET 1 ~NO0.6220024

18 | 3677 1426 000 [{vY1L—4 INSULATOR 1 |10x 330 % 680

19 | 3677 1427 000 |{1vaL—4% INSULATOR 1 |30 x 100 x 450

20 | 3677 1428 000 [1Y1L—4 INSULATOR 1 |10x100x 410

21 | 3677 1431 000 [F) A TRIM 1 |L=545

22 | 3677 1417 000 [$+vvy7° CAP 2 [B-188

23 | K110 0108 016 [F& ILF BOLT 21 |M8 x 16(4T) |N0O.6220201~

23 | K110 0108 016 [F#& JLF BOLT 23 (M8 x 16(4T) [~N0.6220200

S100 —23— 09/02/20



3677

—~NO0.6220024—

20

NO.6220025~
NO.6220200

@\23

43

\

140A H/3—

(—hH&7) GEf=

JiB)

COVER (1-WAY DUMPING ) (FLAT BED OPENING 3WAYS)

23\\(’; S

B

Reti| HMeRES Y EAE ] 1B 1 A 5 B &5 =
NO. PART NO. PART NAME Q’'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
24 | 3677 1434 000 |NFUY '3 LOCK 1 NO.6220025~
25 | A242 0104 0123~ 32" SCREW 3 |M4x12 NO.6220025~
27 | F301 0108 000 |F¥yt NUT 2 |M8
28 | 0350 0160 828 |PW WASHER 2 |8x28x%x3.0
29 | H242 0104 016 |~ tLAAB SCREW 3 |M4x16 NO.6220025~
30 | F300 0104 001 |FFvb NUT 3 |M4 NO.6220025~
40 | K700 0106 012 |F# JLb BOLT 1 |M6Xx12(7T) |~NO.6220024
41 | 5310 1224 000 [R7"v9° SPRING 1 ~NO0.6220024
42 | 5310 1224 100 |7°37vyb BRACKET 1 ~NO0.6220024
43 | 3677 1421 100 |7°L—F PLATE 1 NO.6220025~N0.62202(

43 3677 1421 000 |7°L—b PLATE 1 ~NO.6220024
S100 —24— 09/02/20



3677

140

B J—

(ELs

& H.7)

COVER (SLEWING & DUMPING )

Ril| MeRES EIEREZE Y] &%k B <t =) # A5 g &
#
i

NO. | PART NO. PART NAME | Q'ty | DESCRIPTION | R/P [From ~ uP To SERIAL NO.| REMARKS
1 13677 1457 000{7°34yb BRACKET 1 ~N0.6220628

1 13677 1457 001{7°349b BRACKET 1 D [NO.6220629~

2 | 3677 1461 000]|hn'— COVER 1

3 | 3677 1462 000|141 PANEL 1 ~N0.6220628

3 | 3677 1462 001|421 PANEL 1 D [NO.6220629~

4 | 3677 1451 001|hn'— COVER 1

5 | 3677 9901 000|%"y7 tyh GRIP set 1

6 |3677 1411 000|Oy}k’ ROD 1

7 10523 0108 000|2Fy7°E’V PIN SNAP 1 18

8 |3535 4059 000|Ayk'kLE— HOLDER 1

9 | 3677 1414 000ty HINGE 2

10 | 3677 1414 500{%+y7°24")1— BOLT 2

11 |A351 0110 002|UFyb NUT 2 |M10

12 |3677 1415 000|\ U’ BAMPER 1

13 |K710 0110 020]F#& Jvb BOLT 4 |M10x2007T)

14 | 3677 1418 000|777k BRACKET 1

15 | 3677 1419 000{7°L—+ PLATE 1

16 | 3677 1416 000]|3°L1% BUBBER 1

17 | 3677 1423 000|7°L—F PLATE 1

18 | 3677 1426 000]|4vv1L—4 INSULATOR 1 |10x 330 x 680

19 | 3677 1427 000]4vva1L—4 INSULATOR 1 |30 % 100 x 450

20 | 3677 1428 000|{v1L—4 INSULATOR 1 |10x100x 410

21 | 3677 1471 000|F) 4 TRIM 1 |L=655

22 | 3677 1417 000|%+y7° CAP 2 |B-188

S100 —25— 09/02/20




3677

140B H/3—

(ELs

10
/

& H.7)

N
w

COVER (SLEWING & DUMPING )

<
RH| #MeES e B B S =) & MRS w® &
1
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P |FROM ~ UP TO SERIAL NO.| REMARKS
23 |K110 0108 016]F'IL+ BOLT 23 |M8 X 16(4T) ~NO0.6220229
23 |K110 0108 016]F'IL+ BOLT 21 |M8 x 16(4T) D |NO.6220230~
24 3677 1434 000|WFU¥'an LOCK 1
25 |A242 0104 012|FA 3%y SCREW 3 [M4x12
26 _|F301 0108 000|F}yh NUT 2 _|M8
27 10350 0160 828|PW WASHER 2 |8x28x%x3.0
28 |H242 0104 016|FA£ALRB SCREW 3 [M4x16
29 |F300 0104 001|F}yb NUT 3 M4
43 | 3677 1421 100|7°L—F PLATE 1 D |~NO0.6220229
S100 —26— 09/02/20




3677

20

19

145E H/3—

(—hH&7) GERI=J5B) ROPS

COVER ( 1-WAY DUMPING ) (FLAT BED OPENING 3WAYS) ROPS

10 23
/ /

R HeES EBER A TR | & <t " # A5 # s &
#
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FRom ~ up T0 SERIAL NO. | REMARKS
1 | 3677 1401 000 |7°37vk BRACKET 1
2 | 3677 1403 000 |hin'— COVER 1
3 | 3677 1405 000 |W#I PANEL 1
4 | 3677 1406 001 |hin'— COVER 1 ~NO.6220766
4 | 3677 1476 000 |hi— COVER 1 D [NO.6220767~
5 | 3677 9901 000 |4")y7 tyh GRIP set 1
6 | 3677 1411 000 |yl ROD 1
7 | 0523 0108 000 |AFy7EY PIN SNAP 1 18
8 | 35354059 000 |Oyh'HLE — HOLDER 1
9 | 3677 1414 000 |tV HINGE 2
10 | 3677 1414 500 |%+vy7 A%~ BOLT 2
11 | A351 0110 002 |UFyh NUT 2 [m10
12 | 3677 1416 000 |3"L44 BUBBER 1
14 | 3677 1418 000 |7°34h BRACKET 1
15 | 3677 1419 000 |7°L—+ PLATE 1
17 | 3677 1423 000 |7°%yk PLATE 1
18 | 3677 1426 000 |4vyal—4% INSULATOR 1 |10 % 330 x 680
19 | 3677 1427 000 |4vyal—4% INSULATOR 1 |30 100 x 450
20 | 3677 1428 000 [1v¥aL—4 INSULATOR 1 |10x 100 x 410
21 | 3677 1431 000 |F)A TRIM 1 |L=545
23 | K110 0108 016 [Fi' Lk BOLT 21 |M8 x 16(4T)
24 | 3677 1434 000 |NFUYaY LOCK 1
25 | A242 0104 012 [A"azy SCREW 3 [M4ax12
27 | F301 0108 000 |F+yk NUT 2 |ms
28 | 0350 0160 828 [PwW WASHER 2 [8x28x3.0
29 | H242 0104 016 |$+A'FLRB SCREW 3 [M4x16
30 | F300 0104 001 |F+yk NUT 3 [m4
S100 —27— 11/03/10



3677

19

145F JB/3—

(ELs

10
/

& #v7) ROPS
COVER (SLEWING & DUMPING) ROPS

23\& <
R HMaES EBER A FR B & <t " # A5 # B &=
i
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 1457 000 7'k BRACKET 1 ~NO.6220628
1 | 3677 1457 001 7'y BRACKET 1 D [NO.6220629~
2 | 3677 1461 000 |hn'— COVER 1
3 | 3677 1462 000 |n'%)b PANEL 1 ~NO.6220628
3 | 3677 1462 001 |N'%)b PANEL 1 D [NO.6220629~
4 | 3677 1451 001 |hin'— COVER 1 ~NO.6220766
4 | 3677 1472 000 |hin'— COVER 1 D [NO.6220767~
5 | 3677 9901 000 |5y tyhk GRIP set 1
6 | 3677 1411 000 |Oyk ROD 1
7 | 0523 0108 000 |ZFy7t™Y PIN SNAP 1 18
8 | 35354059 000 |Ayk kg — HOLDER 1
9 | 3677 1414 000 |tV HINGE 2
10 | 3677 1414 500 |¥+vy7"29Ya— BOLT 2
11 | A351 0110 002 JuFyh NUT 2 |m10
12 | 3677 1416 000 |3°L1% BUBBER 1
14 | 3677 1418 000 [7'549h BRACKET 1
15 | 3677 1419 000 |7'L—F PLATE 1
17 | 3677 1423 000 |7'L—F PLATE 1
18 | 3677 1426 000 |4vval—4% INSULATOR 1110 x 330 x 680
19 | 3677 1427 000 |4vval—4% INSULATOR 1 |30 % 100 x 450
20 | 3677 1428 000 [1v¥aL—4 INSULATOR 1 |10x 100 x 410
21 | 3677 1471 000 |M)A TRIM 1 |L=655
S100 —28— 11/03/10



3677

19

145F JB/3—

10
/

7
e

(ELs

3
gy

& #v7) ROPS
COVER (SLEWING & DUMPING) ROPS

R HaEsS &R & 4 Fh B & =1 # A5 % i &
1
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
23 | K110 0108 016 |Fi' bk BOLT 21 |M8x16(4T)
24 | 3677 1434 000 |/NFUY 3D LOCK 1
25 | A242 0104 012 |FA'3%Y° SCREW 3 [M4x12
26 | F301 0108 000 |FFyh NUT 2 |M8
27 | 0350 0160 828 |PW WASHER 2 |8x28x%x3.0
28 | H242 0104 016 |3~ tLRB SCREW 3 [M4x16
29 | F300 0104 001 |FFyh NUT 3 M4
S100 —29— 11/03/10



3677 200A

Tyvay

(—}4>7) TRANSMISSION ( 1-WAY DUMPING )

Rii| MRES ETTEZE fE % Eid) =T " A5 % s &
i
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FrRoM ~ UP TO SERIAL NO.| REMARKS
1 |7107 000B 000|3yy3avASSY TRANSMISSION AssY] 1 |HT133B EBRIvyaviwrSE
2 13628 2001 000Uk Lk BOLT 2
3 |3646 2004 000|27°Bryb SPROCKET 2
4 ]3667 2005 000] L\ SHIM 2
5 10350 0151 226|PW WASHER 4 |12X26%X23
6 JA301 0112 001]Fvyk NUT 4 |IM12
7 |A301 0112 003|Fvb NUT 4 |M12(3%%)
8 |A114 0110 090]# L+ BOLT 1 |M10Xx90 X 26
9 10350 0151 026]|PW WASHER 2 |10x26x23
10 |A301 0110 001]Fwb NUT 1 [M10(13E)
11 JA301 0110 003]+vk NUT 1 |M10(3%%)
12 10350 0172 055|PW WASHER 2 |20x55%x45
13 |A312 0102 020]F+¥y AN Tvb NUT 2 [M20(P=1.5)
14 |0520 0140 040|7YE"Y PIN SPLIT 2 140x40
15 ]3677 2005 001|h"—} GUARD 1
16 |K710 0110 020]Fik Lk BOLT 5 |M10x20(7T)
17 3677 2012 000|40—7 CRAWLER 2
18 ]3676 2011 000]Y4 LINK 2
19 | 0550 0006 025|274t SPRING PIN 2
20 | K814 0108 040|F# )L+ BOLT 2 |[M8x40(8T)
21 |F301 0108 000|FFvb NUT 2 |M8
22 |F301 0110 000|FFvb NUT 2 |M10
S100 —30— 09/02/20




3677 200B

T viay (Eg

& Ho7)

G =51)

TRANSMISSION ( SLEWING & DUMPING )(FLAT BED OPENING 3WAYS)

~NO0.6220469

2 —

R WMRES EEE 8% U = RS % iw =
1
%

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FrRoM ~ uP TO SERIAL NO.| REMARKS
1 |7107 000C 000{3y3avASSY TRANSMISSION Assy| 1 |HT133C BRI VRSB
2 13677 2001 000|#"JLb BOLT 2 - NO.6220469
2 |3628 2001 000|Ui )Lk BOLT 2 D |NO.6220470 —

3 | 3646 2004 000| A7 Byt SPROCKET 2

4 |3667 2005 000V L\ SHIM 2

5 0350 0151 226|PW WASHER 4 |12x26%23
6 |A301 0112 001]Fvh NUT 4 |M12

7 _|A301 0112 003{+vt NUT 4 [M12(3%8)

8 |A114 0110 090|& L+ BOLT 1 |[M10Xx 90X 26
9 ]0350 0151 026|PW WASHER 2 |10x26x23
10 |A301 0110 001]+vh NUT 1 [M10(17&)

11 _|A301 0110 003[+vh NUT 1 [M10(3%8)

12 10350 0172 055|PW WASHER 2 |20x55x%x45
13 |A312 0102 020]|F+¥y ATy NUT 2 |M20(P=1.5)
14 10520 0140 040|7Yt"Y PIN SPLIT 2 |4.0x40

15 [3677 2005 001]h" =} GUARD 1

16 |K710 0110 020]Fi"JLb BOLT 5 |M10x20(7T)
17 |3677 2012 000|/0—7 CRAWLER 2

18 13676 2011 000]Y)v% LINK 2

19 |0550 0006 025|277V 9'EY SPRING PIN 2

20 |K814 0108 040[F" )L+ BOLT 2 |M8x40(8T)
21 |F301 0108 000|FFyt NUT 2 M8
22 |F301 0110 000|F 7yt NUT 2 [M10

S100 —31— 12/03/12




3677 210A 7YY ROLLER

RH BRES BB e A 1 Ex| = ~t W B # 5 =
NO. PART NO. PART NAME Q’'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 [ 3651 2133 000 |TVY)UAssy ROLLER ASSY 4
2 | 36512101 000 |7Y')vAssy ROLLER ASSY 2
3 |3643 2101 000 )7V Assy ROLLER ASSY 4
4 | 3677 2103 000|754k BRACKET 2
5 |3677 2104 000 [&¥7k SHAFT 2
6 | A340 0131 602|790Fyb NUT 2 |M16
7 10350 0161 630 [PW WASHER 2 [16x30x%x3.0
8 | A360 0101 602|SW WASHER 2 |16
9 |0797 0252 825 [DU7'vYa BUSH 4 |25x28x%25
10 | A650 0100 600|497 —A=y7Il NIPLLE GREASE| 2 [A-M6
S100 —32— 09/02/20




3651 2133 TvUAssy ROLLERASSY
Rdi| HMeRES B sm 2 T B & < B 5 B 5 &
NO. PART NO. PART NAME Q'ty [IDESCRIPTION| FROM ~ UP TO SERIAL NO. |[REMARKS
1 | 3651 2133 000 [T')/Assy ROLLER ASSY 4
1-2 | 3654 2103 000 |T2Yov') SHAFT 4
1-3 | 0750 0062 040 |N'7Yvy’ BEARING 16 [6204
1-4 13611 2113 011 |A4IY=) SEAL OIL 8
1-5 | 0741 0004 700 |CYYv4° RING 8 |H47
1-6 | 3651 2111 000 |TVYv¥+y7° CAP 8
1-7 | A300 0116 001 |+ NUT 4 |M16
1-8 | 0350 0161 630 |PW WASHER 8 [16X30x%x3.0
1-9 | A360 0101 602 |SW WASHER 8 |16
1-10] A340 0131 602 |790Fyb NUT 4 |M16
S100 —33— 09/02/20




3651 2101 T7»UAssy ROLLERASSY
Rdi| HMeRES B sm 2 T B & < B 5 B 5 &
NO. PART NO. PART NAME Q'ty [IDESCRIPTION| FROM ~ UP TO SERIAL NO. |[REMARKS
1 | 3651 2101 000 [T Assy ROLLER ASSY 2
1-2 | 3651 2107 000 |T2Yov') SHAFT 2
1-3 | 0750 0062 040 |A'7Yvy” BEARING 4 16204
1-4 13611 2113 011 |A4IY=) SEAL OIL 4
1-5 | 0741 0004 700 |CYYv4° RING 4 |H47
1-6 | 3651 2111 000 |TVYv¥+y7° CAP 4
1-7 | A300 0116 001 |+ NUT 2 |M16
1-8 | 0350 0161 630 |PW WASHER 4 [16X30%x3.0
1-9 | A360 0101 602 |SW WASHER 4 |16
1-10] A340 0131 602 |790Fyb NUT 2 |M16
S100 —34— 09/02/20




3643 2101 7YUrAssy ROLLERASSY

Rdi| HMeRES B sm 2 T B & < B 5 B 5 &
NO. PART NO. PART NAME Q'ty [IDESCRIPTION| FROM ~ UP TO SERIAL NO. |[REMARKS
1 |3643 2101 000 [T') Assy ROLLER ASSY 4
1-2 | 3643 2107 000 |T2Yov') SHAFT 4
1-3 | 0750 0062 040 |A'7Yvy” BEARING 8 16204
1-4 13611 2113 011 |A4IY=) SEAL OIL 8
1-5 | 0741 0004 700 |CYYv4° RING 8 |H47
1-6 | 3611 2114 011 |7V U%+4v7'B CAP 8
1-7 | A300 0114 001 |Fvk NUT 4 |M14
1-8 | 0350 0161 430 |PW WASHER 8 [14X30x%x3.0
1-9 | A360 0101 402 |SW WASHER 8 |14
1-10] A340 0131 402 |790F b NUT 4 |M14
S100 —35— 09/02/20




3667 220A 7 v/3—1r—7 UPPERROLLER

Rei| BRES EiEEEZE 1 fEx%| = =t B R 5 B &
NO. PART NO. PART NAME Q'ty |IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 3667 2201 000 [Py —A—FAssy ROLLER ASSY 2

1-02 | 3667 2205 000 |+ SHAFT 2

1-03 [ 0750 0562 023 (A7 BEARING 4 16202DU

1-04 [ 0741 0103 500 |CY)v¥y" RING,SNAP 4 |H35

1-05] 0840 0015 357 |#4)Ly—Ib SEAL 4 |KEY15357

1-06 ] 3611 2203 000 [V TV %7’ CAP 4

1-07 | 0350 0151 226 |PW WASHER,PLAIN 4 |12X26x23

1-08 | H301 0112 001 |SFvk NUT 2 [M12

1-09 [ A360 0101 202 |SW WASHER,SPRING 2 {12

1-10] 3611 2204 000 |V TUYUY 495 Fyb [NUT 2 [22x23

1-11 ] A650 0100 600 |7")—RA=y7Il NIPPLE,GREASE| 2 [M6

S100 —36— 09/03/30




3677 230A UKD »

IDLER

R BaRES BB A FR Ex%| & W A B B 5 &
NO. PART NO. PART NAME Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 [3611 2300 100 |29k Yo7ty IDLER 2
1-2 | 3611 2302 000 |2k )oY SHAFT 2
1-3 [ 0750 0562 053 |A' 7YY’ BEARING 4 16205DU
1-4 | 0741 0005 200 |CYJv¥" RING 4 |H52
1-5 [ 0840 1305 211 |A4LY=)b SEAL OIL 4 |UE30x52Xx11
1-6 | 3611 2303 000 |R)—7" SLEEVE 4
1-7 | 3611 2304 000 |19k 7Yuhn - COVER 4
1-8 | 0350 0161 630 |PW WASHER 4 [16x30x3.0
1-9 | A360 0101 602 |SW WASHER 4 |16
1-10[ 3611 2305 000 |29F Yoy 2yirtyb [NUT 2
1-11| A300 0116 001 [Fyb NUT 2 |M16
1-12| A650 0100 600|%"Y)—A=y7"b NIPLLE GREASE| 2 |A-Mé6
2 | 3659 2201 000 |2MYYu74—) FORK 2
3 | 3611 2321 000 [7E—F\)ik Vb BOLT 2
4 | A300 0120 001 |[Fvb NUT 2 |M20
5 | 3647 2412 000 |V vnN'FN'47° PIPE 2
S100 —37— 09/02/20




3677 250A FularZsuoiyw

POWER LINE [Japan][CE][USA-N0.6220772]
——27

Rl HeES BB & 2 Fh EE D W A5 B B =
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 2501 000 [79307—A TENSION ARM 1

2 | 0796 0202 315 |DU7"yYa BUSH 2 |20x23x%x15

3 [ 0350 0162 034 |PW WASHER 1 |20x34x3.2

4 | 0740 0002 000 |CYu4" RING 2 |s20

5 | 5310 2405 000 |7°—Y) PULLEY 1

6 | 0750 0563 044 |A' 7YY BEARING 1 |6304DDU

7 | 0741 0005 200 |CYu4" RING 1 |H52

8 | F301 0108 000 [FFyk NUT 1 (M8

9 [0834 0055 080 | V=)L ¥+y7’ SEAL CAP 1 [55%x8

10 | 3673 2511 000 |7°—YAssy PULLEY ASSY 1

11 | 3308 3016 000 |Z7°YUY SPRING 1 |#145

12 | 3677 2503 000 |Oyh ROD 1

13 | 3507 3208 000 |7o¥avk+0yh'B ROD 1

14 | 3208 3410 000 [4—yn 'yl TURNBUCKLE 1 |M8 x50

15 | A301 0108 003 |+yb NUT 2 |m8

16 | A301 2108 003 |+yb NUT 1 |[m8L

17 | 3677 2505 000 |Y% LINK 1

18 | A650 0100 6005 Y—A=v7'Il NIPLLE GREASE| 2 |A-Mé6

19 | 3677 2511 000 |E"Y PIN 1

20 | K110 0108 016 [Fiv' Lk BOLT 3 M8 x16(4T)

21 | 3677 2513 000 [AyM ROD 1

22 | 3677 2515 000 |7°'L—F PLATE 1

23 | 0562 0108 022 |[E574vE™Y PIN 4 |p8x22

24 | 0350 0140 818 |PW WASHER 4 |8x18%1.6

25 | 0520 0125 016 (7Y PIN SPLIT 4 [25x16
S100 —38— 12/03/19




3677 250A KwUaZ5r %Y POWERLINE [Japan][CE][USA-NO.6220772]

RH| #WaES ERER B FR fE®| & < |E‘E B RS 5 &
2
%
NO. PART NO. PART NAME [ Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
25 | 0520 0125 016 |7tV PIN SPLIT 4 125%16
26 | 3677 2521 000 [Lin'— LEVER 1
27 | 0691 0012 250 |%")y7° GRIP 1 |12
28 | 3611 1807 000 |#31'3' L GROMMET 1 |C-6
29 | 3510 0006 000 |A'JLRARYIN— STOPPER 2
30 | 0350 0160 828 |PW WASHER 3 |8x28x3.0
31 | K710 0108 020 |Fi'JLb BOLT 3 |M8x20(7T)
32 | 3677 2535 000 |7°—!) PULLEY 1 ~NO0.6220412
32 | 3677 2535 001 |7°—!) PULLEY 1 C |NO.6220413~
33 | 0571 0005 028 |[%— KEY 1 |5x28
34 | A284 0000 820 |Fr£" BOLT 1 |M8x20
35 | 3677 2541 000 |7°'L—h PLATE 1
36 | K700 0606 014 |Fi'JLb BOLT 3 |M6x14(7T)
37 | 0853 1500 060 |VA'JLk V-BELT 1 |SC60W800
38 | 3610 0101 000 |A'JLRRRYIN— STOPPER 1
39 | 0834 0035 070 |V—L¥vy7’ SEAL CAP 1 |35%x7 ~NO0.6220050
39 | 0834 0035 070 |V—L¥vy7’ SEAL CAP 2 |[35%x7 D |[NO.6220051~
40 | 0350 0151 226 |PW WASHER 1 [12%X26%2.3
41 | 3677 2546 000 |7°—!)Assy PULLEY ASSY | 1 D |[NO.6220051~
S100 —39— 12/03/19




3677 300A Yvuaylsi—

CONTROL LEVER

15 —9
Rl BaRES BB AR Ex%| & W R 5 #® 5 &
NO. PART NO. PART NAME Q’ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 3001 001 |74k BRACKET 1
2 | K110 0108 016 |F'JLb BOLT 9 |M8x16(4T)
3 | 3677 3021 000 [Ln'— LEVER 1
4 ]3677 3031 000 |Lin'— LEVER 1
5 | 0796 0161 815 [DU7'vYa BUSH 4 |16x18x15
6 | 5229 3081 000 [4)y7’ GRIP 2
7 | A222 0106 020 [#53%Y SCREW 2 [M6x20
8 |3677 3036 000 |t™V PIN 1
9 | 3677 3038 000 [ 'ILb BOLT 2
10 | 3408 5008 000 |!Jv4yk =)l LINK BALL 2 |BL8D
11 | A301 0108 003 |Fvb NUT 6 |M8
12 | 3522 4341 000 [Jo9k" = LINK BALL 2 |BL8DL
13 | A301 2108 003 |Fvb NUT 2 |M8L
14 | 0350 0140 822 |PW WASHER 2 |8x22x1.6
15 | F301 0108 000 [Fvk NUT 4 |M8
16 | 3677 3041 000 [7'5%4 vk BRACKET 2
17 | 3677 3045 000 |9 LINK 1
18 | 3677 3049 000 |')v4 LINK 1
19 | 0750 0560 014 (A" 7Yv4" BEARING 2 |6001DDU
20 | 0741 0002 800 |CYvY" RING 2 |H28
21 | 0740 0001 200 |CYUY" RING 2 |S12
22 | 0750 0569 004 |A' 7YY BEARING 2 |6900DDU
23 | 0742 0100 800 |EYJv4 RING 2 |o8
24 | 3205 2004 000 |2 7°)vy SPRING 2 |#50
25 | K814 0108 030 |Fik L+ BOLT 2 |M8x30(8T)
26 | K814 0108 035 |Fik 'Lk BOLT 2 [M8x 35(8T)
S100 —40— 09/02/20




3677 320A

7' 1—% BRAKE

Rl HaRES BB & % ¥ Bz & W A B s iE %
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 3201 000 [~A°4')L PEDAL 1
2 | A650 0100 600|5Y—Z=97'IL NIPLLE GREASE|[ 1 |A-M6
3 [3709 3114 000 [~ & Liyk BOOTS 1
4 | 3677 3206 000 |ty PIN 1
5 | K110 0108 016 |Fi'JLb BOLT 1 |M8 X% 16(4T)
6 |3677 3208 000 |Lin'— LEVER 1
7 | 0350 0141 022 |PW WASHER 1 [10x22%x1.6
8 [05200125016|7Yt"Y PIN SPLIT 2 [25%x16
9 |[5201 3608 000|27°v%y SPRING 1 |#92
10 | 3611 4071 000 |BEy}M ROD 1 |M8L L=89
11 [ 0350 0140 818 |PW WASHER 2 [8x18x1.6
12 | 3630 4393 000 |/ ILb BOLT 1 |M8R L=125
13 | 3208 3410 000 |4—vn'y4) TURNBUCKLE 1 |M8 x50
14 [ A301 0108 003 |Fyk NUT 1 |M8
15 [ A301 2108 003 ]+vk NUT 1 |M8L
16 | 3509 3216 000 [R7°u4" SPRING 1 |#81
17 | 3677 3221 000 |Ay}H ROD 1
18 [ 5310 4155 000 |5")y7’ GRIP 1
19 | 0520 0125 020 |7tV PIN SPLIT 1 [25%x20
20 | 3407 3004 000|274 SPRING 1
S100 —41— 09/02/21




3677 350A I—h SEAT [Japan][CE/USA-NO.6220766 ]

R HaLES T EE ] EES B ¥ A5 % 5 &
NO. PART NO. PART NAME Q'ty | DESCRIPTION | FROM ~ UP TO SERIAL NO. | REMARKS

1 [ 37123501 000 |Y—F Assy SEAT ASSY 1 ~N0.6221107

1 | 3712 3502 000 |¥—F Assy SEAT ASSY 1 No.6221108~N0.6221129 |H#t#E#R T

1 | 3679 3301 000 |¥—b Assy SEAT ASSY 1 N0.6221130~

2 | 3677 3503 000 |7'54yb BRACKET 1 ~N0.6221107

2 | 3677 3511 000 |7'F4yk BRACKET 1 N0.6221108~N0.6221129

2 | 36773516 000 |7'L—+ PLATE 1 No.6221130~

3 | 5306 3528 000 |tV PIN 1

4 | 0742 0100 800 |EYvY" RING 2 |8

5 | K110 0108 016 [Fi'ILb BOLT 4 [M8x16(4T) |~No.6221107

5 | K710 0108 016 |Fi'Ibk BOLT 4 |M8Xx16(7T)  |No.6221108~

6 | 3718 2104 000 |F1n— RUBBER 2

XIBEIS —MNo.1 (., #H 8L —MNo.1(3679-3301-000)& 7L —INo.2 (3677-3516—-000) Dt v M- TH a4 H Y

S100

20/04/20




3677 9902

vartey b GERL=HER)

WAGON set ( FLAT BED OPENING 3WAYS)

S01—
Rl HaRES BB & % ¥ Bz & W A E B 5 %
NO.| PART NO. PART NAME Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
S01 | 3677 9902 000 |73° vty WAGON set 1

1 | 3677 4001 100 |7L—1A FRAME 1
2 | 3677 4071 000 |tV PIN 1
3 | 0350 0161 040 |PW WASHER 1 [10x40%x3.2
4 | K710 0110 020 |F&'JLb BOLT 1 |M10 % 20(7T)
5 | 3628 4031 010 |73k INSULATOR 3
6 | F301 0108 000 [F+yk NUT 3 [m8
7 | 3677 4101 000 |4 "—F GATE 1
8 |0350 0151 222 |PW WASHER 2 |12x22x23
9 | 05200132 025 |7tV PIN,SPLIT 2 [3.2x25
10 | 3666 4211 000 |#i "=k SUPPORT 4
11 | 3666 4214 000 |Lin'—A LEVER 2
12 | 3666 4217 000 |Ln'—B LEVER 2
13 | 3666 4219 000 |71—7 7y % WASHER 4
14 | 0350 0141 022 |PW WASHER 4 [10%x22%x1.6
15 | A351 0110 002 |UFyh NUT 4 |M10
16 | 0350 0140 818 |PW WASHER 8 [8x18x1.6
17 | K710 0108 012 [Fi'JL+ BOLT 8 |[M8x12(7T)
18 | 3677 4116 000 [\ 2L PANEL 1
19 | 3677 4121 100 |44 N = SIDE GATE 2
20 | K710 0110 020 |Fik b BOLT 4 |M10 X 20(7T)
21 | K110 0108 016 |Fik'ILb BOLT 2 |M8x16(4T)
22 | F301 0108 000 [F}yh NUT 2 |M8

S100 —43— 09/02/21




3677 440A Fruvws (FH=J5H)

LOWER LOCK (FLAT BED OPENING 3WAYS)

RH| BaRES K] B ® WA 5 B 5 =
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FRoM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 4401 000 [7—L3V7° ARM 1

2 | 3408 5201 000 |9yEMTEYIATS  |PLATE 1

3 | 3667 4805 000 [ Vb BOLT 1

4 | 3712 4907 000 [AyM ROD 1

5 |3208 3410 000 [5—yny4lb BUCKLE 1

6 |A301 2108 003|+yh NUT 1 |MsL 3%&

7 | A301 0108 003 |+vk NUT 3 [m8 3%

8 |3611 4061 400|27Yvy SPRING 1

9 |[3617 3227 000|27v%" SPRING 1

10 | 3677 4411 000 |7° 34 yb BRACKET 1

11 | 3677 4412 000 |7'5% b BRACKET 1

12 [K710 0110 020 |F" )Lk BOLT 4 |M10x20(7T)

13 [ 3611 4061 300 [E%44 PLATE 1

14 [ 0350 0140 818 |PW WASHER 5 [8x18x1.6

15 [ 0520 0125 016 |7ty PIN,SPLIT 2 [25%x16

16 | A301 0108 001 |+vk NUT 2 [m8

17 [ 0562 0108 025 |E5747E"Y PIN,CLEVIS 2 [p8x25

S100 —44— 13/02/18




3677 450A vk (—HFELT)

BUCKET ( 1-WAY DUMPING )

Rl HaRES BB & % ¥ Bz & W A B s iE %
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 4501 000 |73y WAGON 1
2 | 3677 4551 000 [\ %)L PANEL 1
3 | K710 0108 020 |F' )Lk BOLT 3 |M8 X 20(7T)
4 | F301 0108 000 |Fyk NUT 3 |M8
5 | K710 0110 020 [Fi'JLF BOLT 5 [M10x20(7T)
6 | 3677 4571 000 [£™Y PIN 1
7 | 0350 0161 040 |PW WASHER 1 [10x40%x3.2
S100 —45— 09/02/21




3677 460A v (EEE

& H7))

BUCKET ( SLEWING & DUMPING )

Rl HaRES BB & % ¥ Bz & W A B s iE %
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO.| REMARKS
1 | 3677 4601 000 | 4yb BUCKET 1
2 |3677 4571 000 [t"Y PIN 1
3 | 0350 0161 040 |PW WASHER 1 [10x40%x3.2
4 | K710 0110 020 |F"JLb BOLT 5 |M10x%20(7T)
S100 —46— 09/02/21



3677 480A HZ—r7—7) (ulz & #>7) TURNTABLE (SLEWING & DUMPING)
R MaRES B B A5 % ® &
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 3677 4801 000 |4—v7-=7'I FRAME 1

2 | 3677 4831 000 |tvh4Yy BEARING 1 - No.6220786

2 | 3677 4832 000 |tvh4Yy BEARING 1 B |No.6220786 — No0.6221070

2 | 3677 4833 000 |tvh4Yy BEARING 1 B |No0.6221071 -

3 | A024 0116 045 | ILF8T BOLT 8 |M16%45 - No.6220786

3 | A024 0116 055 | ILF8T BOLT 8 |M16%55 B |No.6220786 — No0.6221070

3 | A024 0116 055 | ILF8T BOLT 20 |M16%55 B |No0.6221071 -

4 | A024 0116 040 |H'ILF8T BOLT 12 [M16%40 B |- No.6221070

5 | A360 0101 602 |SW WASHER 20 |16

6 | A3000116 001 |Fvk NUT 20 |M16 - No.6221070

6 | A3000116 001 |Fvk NUT 12 [M16 B |No0.6221071 -

7 | 0797 0252 830 |7'yva BUSH 2 |25%28+%30

8 | 6120 2088 000 |7vvay RUBBER 2

9 | 3707 6308 000 |17 PIPE 4

10 | K814 0108 030 |F#k'JLk BOLT 4 |M8*30(8T)

11 | 3677 4835 000 |7'L—} PLATE 1

12 | 0350 0151 226 |PW WASHER 2 |12%26%2.3

13 | A351 0112 002 |UFvk NUT 1 IM12

14 | A650 0100 600 |4")—-2=y7'IL NIPPLE GREASE| 1 |A-M6

S100 —47— 14/12/09



3677 500A ~—7

(—HZT 7w —HEE) MARK (1-WAY DUMPING / HUTTER specs )

40
41
44
[P S Battery
13
S01—
15
38 3637
7
8 ..IJEI‘IJIEJIIL@@.HI: ] N ! ]__
5 ~t—wt |
T m— ‘g;t =
=1 > —= puN
s=EsS= > 1_ 1
== O = 4 N
15 = Dl
N
43
R HMaES EBEm B FR B = <t = B R B B #
i
e
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| From ~ up T0 SERIAL NO. | REMARKS
S01 | 3677 500A 000 [v—9tyhk MARK set 1 Hutter 1-way
1 | 3667 5008 000 |v-4 MARK 1
2 | 3667 5009 000 |v-% MARK 1
3 | 3667 5052 000 |v—*% MARK 1
4 | 3667 5061 000 |v—% MARK 1
5 | 3667 5062 000 |v—% MARK 1
6 | 3667 5063 000 |v—% MARK 1
7 | 36675064 000 |v—% MARK 1
8 | 3667 5065 000 |v—% MARK 1
9 | 3667 5066 000 |v—% MARK 2
10 | 3667 5068 000 |v—% MARK 1
11 | 3667 5073 000 |v—% MARK 1
12 | 3649 6026 000 |4V7° Y% Fim( MARK 1
13 | 3649 6027 000 |=4"4Fyhk yyE"Y MARK 1
14 | 3649 6029 000 |N'yr—Y Fan1 MARK 1
15 | 3654 6003 000 |nvivy—F MARK 2
16 | 3654 6025 000 |V '1%Y3 MARK 1
17 | 3654 6028 000 |4¥—v7 MARK 1
19 | 5305 5326 000 [v—% MARK 1
20 | 35506519 000 |v—% MARK 1
23 | 3677 5004 000 |v—% MARK 1
24 | 5229 5008 000 |v—% MARK 1
25 | 3677 5006 000 |v—% MARK 1
26 | 3677 5007 001 [v—% MARK 1
27 | 3677 5008 000 |v—% MARK 1

S100

|
A
(o]
|

11/03/11



3677 500A ~—7

(—HZT 7w —HEE) MARK (1-WAY DUMPING / HUTTER specs )

40
41
46 44
[ S Battery
T
13
SO01+
15
38 3637
7
ég I
7 191 00— N P
9 et
N —— ‘g =2
—— =
il o= — U T
== O ] A 7 At
15 g § 2 — &
N
43
R HMaES EBEm B FR B = <t H B A5 B #
i
e
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
29 | 3677 5012 001 |¥—% MARK 1
30 | 3639 6152 000 |v—% MARK 1
31 3677 5014 000 [v—% MARK 2
32 3677 5065 000 |[v—% MARK 1
34 | 3677 5016 000 |v—% MARK 1
35 | 3677 5017 000 |v—7% MARK 1
36 3677 5018 200 [v—% MARK 1 R
37 3677 5019 200 [v—% MARK 1 L
38 | 3677 5019 400 |v—7% MARK 2
39 | 5234 5065 000 |v—% MARK 1
40 5234 5063 000 |v—% MARK 1
41 5234 5064 000 |v—% MARK 1
42 | 5234 5066 000 |v—% MARK 1
43 | 5232 5032 000 |v—% MARK 4
44 5232 5005 000 [v—% MARK 1
45 | 3677 5069 000 |v—% MARK 1 Warm up
46 | 5234 5067 000 |v—% MARK 1
S100 —49— 11/03/11



3677 500B ~—7

1031117 24 4

|

_/ /

|

i
]
[ 131

(—H& 7« CE {t4F)

MARK ( 1-WAY DUMPING / CE specs )

SO1—
N/
— \B\—‘f =
T -L
=) i
R HBaRES BB B = B A B #® i %
NO. PART NO. PART NAME | Q'ty |IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
S01 | 3677 500B 000 [v—4+tyk MARK set 1
1 [ 3667 5008 000 [v-% MARK 1
2 | 3667 5009 000 [v-% MARK 1
3 | 3667 5052 000 [v—4 MARK 1
4 | 3667 5061 000|v—% MARK 1
5 | 3667 5062 000 [v—% MARK 1
6 | 3667 5063 000 [v—% MARK 1
7 | 3667 5064 000 [v—% MARK 1
8 | 3667 5065 000 [v—4 MARK 1
9 | 3667 5066 000 [v—% MARK 2
10 | 3667 5068 000 [v—% MARK 1
11 | 3667 5073 000 [v— MARK 1
12 | 3649 6026 000 [4° Y7 Y4 Fam4 MARK 1
13 | 3649 6027 000 |=#'459hK vy |[MARK 1
14 | 3649 6029 000 |\yhr—Y F171 MARK 1
15 | 3654 6003 000 [y —b MARK 2
16 | 3654 6025 000 [>"1%%3 MARK 1
17 | 3654 6028 000 [{¥—77 MARK 1
19 | 5305 5326 000 [v—% MARK 1
20 [ 3550 6519 000 [v—*4 MARK 1
23 | 3677 5004 000 [v—% MARK 1
24 | 5229 5008 000 [v—*4 MARK 1
S100 —50— 09/09/08




3677 500B ~—7

1031117 24 4

|

_/ /

|

i
]
[ 131

(—H& 7« CE {t4F)

MARK ( 1-WAY DUMPING / CE specs )

SO01—
N/
[ \B\—‘f ==
T -L
=) =

Ri| MaRES T EE B #  ~F B A5 % 5 &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS

25 | 3677 5006 000 |v—% MARK 1

26 | 3677 5007 001 |v—% MARK 1

27 | 3677 5008 000 |v—% MARK 1

28 | 3526 5534 001 |v—% MARK 1

29 | 3677 5012 001 |¥—% MARK 1

30 | 3654 6023 000 |CEV—% MARK 1

31 | 3683 5051 000 |v—% MARK 1

32 | 3677 5013 000 |v—% MARK 1

33 | 3677 5014 000 |[¥—% MARK 2

34 | 3677 5065 000 |v—% MARK 1

35 | 3677 5016 000 |v—% MARK 1

36 | 5234 5065 000 |v—% MARK 1

37 | 5234 5063 000 |v—% MARK 1

38 | 5234 5064 000 |v—% MARK 1

39 | 5234 5066 000 |v—% MARK 1

40 | 5232 5032 000 |v—% MARK 4

41 | 5232 5005 000 |¥—% MARK 1

42 | 3677 5069 000 |v—% MARK 1 Warm up
S100 —51— 09/09/08




3677 500C ~—7

S01—

3 17 2
10\1] 2714/

4 26

4/ 20

48 _@

Battery

49

1434

44-43 {ga

RADIATOR

00 ool

(s & H> 7«7 v X —4E) MARK ( SLEWING&DUMPING / HUTTER specs )

7
P—
15\Q ﬁ 0000 -
0000
(o] [*]
=0
R HBaRES BB B = B A B #® i %
NO. PART NO. PART NAME | Q'ty |IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
S01 [ 3677 500C 000|v—4+tyk MARK set 1
1 | 3667 5008 000 [v-% MARK 1
2 | 3667 5009 000|v-% MARK 1
3 | 3667 5052 000|v—% MARK 1
4 | 3667 5061 000|v—% MARK 1
5 | 3667 5062 000 |v—% MARK 1
6 |3667 5063 000 |v—% MARK 1
7 | 3667 5064 000 |v—% MARK 1
8 | 3667 5065 000|v—% MARK 1
9 | 3667 5066 000 |v—% MARK 2
10 | 3667 5068 000 |v—% MARK 1
11 | 3667 5073 000 |v—% MARK 1
12 | 3649 6026 000 |4'V7"Y¥F194 MARK 1
13 | 3649 6027 000 |=#'459hK vy |[MARK 1
14 | 3661 5037 000 [74v—% MARK 2
15 | 3654 6003 000 |y vY—F MARK 2
16 | 3654 6025 000 |>'1%Y3 MARK 1
17 | 3654 6028 000 |{¥—<7 MARK 1
19 [ 5305 5326 000 |v—% MARK 1
20 | 3550 6519 000 [v—% MARK 1
23 | 3677 5004 000 [v—% MARK 1
24 | 5229 5008 000 [v—% MARK 1
25 | 3677 5006 000 [v—% MARK 1
S100 —52— 09/09/08




3677 500C ~—7

S01—

48

2is|

Battery

49

1434

44-43 {ga

00 oo\t

(s & H> 7«7 v X —4E) MARK ( SLEWING&DUMPING / HUTTER specs )

7
P
15\i ﬁ 0000 -
0000
I I |
N
Ri| MaRES T EE B #  ~F B A5 % 5 &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
26 | 3677 5068 000 |v—% MARK 1
27 | 3677 5007 300 |v—% MARK 1
28 | 3526 5534 001 |v—% MARK 1
29 | 5234 5012 001 |v—% MARK 1
30 | 3639 6152 000 |v—% MARK 1
31 | 3677 5014 000 |v—% MARK 2
32 | 3677 5066 000 |v—% MARK 1
33 | 3654 6023 000 |CEV—% MARK 1
34 | 3677 5016 000 |[v—7 MARK 1
35 | 3677 5017 000 |v—% MARK 1
36 | 3677 5018 200 |v—% MARK 1 R
37 | 3677 5019 200 |v—% MARK 1 L
38 | 3677 5021 000 |v—% MARK 1
39 | 3677 5022 000 |v—% MARK 1
40 | 3677 5023 000 |v—% MARK 1
41 | 3677 5019 400 |v—% MARK 2
42 | 5234 5065 000 |v—% MARK 1
43 | 5234 5063 000 |v—% MARK 1
44 | 5234 5064 000 [v—% MARK 1
45 | 5234 5066 000 |v—% MARK 1
46 |3670 5114 000 |v—% MARK 2
47 |5232 5032 000 |¥—% MARK 4
48 | 5232 5005 000 |v—% MARK 1
49 | 3677 5069 000 [v—% MARK 1 Warm up
S100 —53— 09/09/08




3677 500D ~—7

10 11 27 14

3\17\ 24 /26

4 20

\

Battery

4140

i
RADIATOR

oo o0

4614 3¢

(bl & X7+ CE {4 MARK ( SLEWING&DUMPING / CE specs)

SO01—
7
([ [
NPZ . &
;
R HBaRES A E%%) 2 il M- B =
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
S01 | 3677 500D 000|v—4tyk MARK set 1
1 | 3667 5008 000 [v-% MARK 1
2 | 3667 5009 000|v-% MARK 1
3 | 3667 5052 000 |v—% MARK 1
4 |3667 5061 000|v—% MARK 1
5 | 3667 5062 000|v—% MARK 1
6 |3667 5063 000|v—% MARK 1
7 | 3667 5064 000 |v—% MARK 1
8 |3667 5065 000|v—% MARK 1
9 |[3667 5066 000|v—% MARK 2
10 | 3667 5068 000 |v—% MARK 1
11 | 3667 5073 000 |v— MARK 1
12 | 3649 6026 000 (%" ¥7°Y4Fa1m4 MARK 1
13 | 3649 6027 000 |=4'47vhK 9Yk  |MARK 1
14 | 3661 5037 000 |[7{v—% MARK 2
15 | 3654 6003 000 |y vy—F MARK 2
16 | 3654 6025 000 |2"1%%3 MARK 1
17 | 3654 6028 000 |{1¥—77 MARK 1
19 [ 5305 5326 000 |v—% MARK 1
20 | 3550 6519 000 [v—% MARK 1
23 | 3677 5004 000 [v—% MARK 1
24 | 5229 5008 000 [v—% MARK 1
S100 —54— 09/09/08




3677 500D ~—7

-

/'/
10 11 2714 4 20
24 /26')

13

~'||I~ _I ? |IIl

|
]
i
$

i
7

(alfz & #> 7+ CE {14 MARK (SLEWING&DUMPING / CE specs)

"/ i [: ﬂ}ﬁ — \g.‘
?’:-" ;'H / éh“
323125 2
S01—
4 :
b
Npmm—
15 — - pE—
A m |
E - :I .
S —~
RH B TS BB 1 | = <t W A5 B 5 %
NO. PART NO. PART NAME Q’'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS

25 | 3677 5006 000 |v—% MARK 1
26 | 3677 5068 000 |[v—7 MARK 1
27 | 3677 5007 300 |¥—% MARK 1
28 | 3526 5534 001 |[¥—7 MARK 1
29 | 5234 5012 001 |[¥—% MARK 1
30 | 3683 5051 000 |[v—7 MARK 1
31 | 3677 5014 000 |v—7% MARK 2
32 | 3677 5066 000 |v—7% MARK 1
33 | 3654 6023 000 |CEV—% MARK 1
34 | 3677 5016 000 |v—7% MARK 1
35 | 3677 5013 000 |v—% MARK 1
36 | 3677 5021 000 |v—% MARK 1
37 | 3677 5022 000 |v—% MARK 1
38 | 3677 5023 000 |v—% MARK 1
39 | 5234 5065 000 |v—% MARK 1
40 | 5234 5063 000 |v—% MARK 1
41 | 5234 5064 000 |v—% MARK 1
42 | 5234 5066 000 |v—% MARK 1
43 | 3670 5114 000 |¥—% MARK 2
44 | 5232 5032 000 |¥—% MARK 4
45 | 5232 5005 000 |¥v—% MARK 1

46 | 3677 5069 000 |v—% MARK 1 Warm up

S100 —55— 17/07/05



3677 500E ~—7

19

14 17 28
211133 124/20] 32

—
O

(lfis & Ho 7 «[EHAN {4 MARK (SLEWING&DUMPING / Domestic specs )

S01—
7
N
1508 0 —
i}
| rT]O
N
Rl HaRES BB & % ¥ Bz & W A B s iE %
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
S01 | 3677 500E 000 |v—4tyh MARK set 1
1 | 3709 6016 100 |%191v—) MARK 1
2 | 3667 5009 000 |v-% MARK 1
3 36705011 000 |v—% MARK 2
4 |5229 5004 000 |v—% MARK 1
5 |5229 5024 000 |v—% MARK 1
6 | 5229 5025 000 |v—% MARK 1
7 [5229 5018 000 [v—% MARK 1
8 |5229 5021 000 |v—% MARK 1
9 |5229 5017 000 |v—% MARK 2
10 | 5229 5022 000 |v—% MARK 1
11 | 3667 5033 000 |v—% MARK 1
12 | 3611 5019 000 |4'v7"Y9¥F1m4 MARK 1
13 | 3611 5021 000 |Fyhdk IvHY MARK 1
14 | 3661 5037 000 |74¥—% MARK 2
15 | 3531 5018 000 |AUYv%ay MARK 2
16 | 3531 5017 000 |AUYv%ay MARK 2
17 | 3661 5038 000 |%4Y MARK 1
18 | 5229 5026 000 |v—% MARK 4
19 | 3634 6008 000 [F191 MARK 1
20 | 5229 5007 000 |v—% MARK 1
23 | 3677 5004 100 |v—4 MARK 1
24 | 5229 5008 000 |v—% MARK 1
S100 —56— 09/02/21




3677 500E ~v—7 (giz & 7 -EAN (IR MARK (SLEWING&DUMPING / Domestic specs )

14 17 28
191433 0ajp07 32 -

00 00

—
O

f

00 00
] 3

SO1T—
7
: —
1508 | |
]
(% fT]O

e

N

Rl HaRES BB FR Eg) = <t WA 5 B g &

NO. PART NO. PART NAME Q’'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS

25 | 3677 5006 000 [v—% MARK 1
26 | 5235 5016 000 |¥—% MARK 1
28 | 3667 5034 000 [v—% MARK 1
30 | 5310 5055 000 [v—% MARK 1
31 | 3677 5014 000 [v—% MARK 2
32 | 3677 5015 201 |[v—% MARK 1
33 | 3677 5015 500 [v—% MARK 1
34 | 3677 5016 100 [v—% MARK 1
35 | 3677 5013 000 [v—% MARK 1
36 | 3677 5021 000 [v—% MARK 1
37 | 3677 5022 000 [v—% MARK 1
38 | 3677 5023 000 [v—% MARK 1

S100 —57— 09/02/21



3677 500F ~—7

G

— B8 - EWN  {1£F) MARK ( FLAT BED OPENING 3WAYS / Domestic specs )

RE| BBRES BB FR Bz & W 5 B 5 &
NO.| PART NO. PART NAME | Q'ty IDESCRIPTION| FRoM ~ UP TO SERIAL NO. | REMARKS
S01 13677 500F 000 [v—4tyh MARK set 1

1 13677 5005 000 [v—% MARK 1

2 |3667 5009 000 |v-% MARK 1

3 |3654 6071 000 |F1v4 MARK 1

4 |5229 5004 000 |v—% MARK 1

5 |5229 5024 000 |v—% MARK 1

6 |5229 5025 000 |v—% MARK 1

7 |5229 5018 000 |v—% MARK 1

8 5229 5021 000 |v—% MARK 1

9 5229 5017 000 |v—% MARK 2

10 15229 5022 000 |v—% MARK 1

11 |3667 5033 000 |v—% MARK 1

12 |3611 5019 000 |4 ¥4 Fa94 MARK 1

13 [3611 5021 000 [yl 7vHy MARK 1

14 13675 5011 000 |v—% MARK 1

15 |3531 5018 000 |noYv¥kay MARK 2 {10—

16 3531 5017 000 |nVvv¥ay MARK 2 Lyb

17 |3677 5008 000 |v—% MARK 1

18 |5229 5026 000 |v—% MARK 4

19 |3634 6008 000 |F1941 MARK 1

20 [5229 5007 000 [v—7% MARK 1

23 13677 5004 100 [v—% MARK 1

24 |5229 5008 000 [v—4 MARK 1
S100 —58— 11/10/27




3677 500F —~—7 (=588 -EN (14K MARK ( FLAT BED OPENING 3WAYS /Domestic specs)

SO01—
~~
R HEES 0 & 2 FR B % #H R 5 B %
NO. PART NO. PART NAME | Q'ty |IDESCRIPTION| FROM ~ UP TO SERIAL NO. [REMARKS
25 [3677 5006 000 |¥—% MARK 1
26_| 5235 5016 000 |[¥—% MARK 1
28 [3667 5034 000 |v—% MARK 1
29 [5229 5012 000 |¥—% MARK 1
30 [5310 5055 000 |v—% MARK 1
31 [3677 5014 000 |v—% MARK 2
32 [3677 5015 300 |v—% MARK 1
34 [3677 5016 100 |¥—% MARK 1
35 [3677 5013 000 |v—% MARK 1

S100 —59— 11/10/27



3677 500H ~—7

RADIATOR

(il & H> 7+ USA) MARK (SLEWING&DUMPING / USA specs)

SO01—
7
SEE wlb
ooy — 1
[ [=)
) ===
Rii| MeRES TR K | & B A5 B 5 &
NO. PART NO. PART NAME Q’'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
S01 13677 500H 000 |v—49tyb MARK set 1
1 [3667 5008 000 [v-% MARK 1
2 |3667 5009 000 |¥-% MARK 1
3 3667 5052 000 |¥—% MARK 1
4 3670 5143 000 |¥—% MARK 1
5 13677 5042 001 |¥—% MARK 1
6 |3677 5043 001 |¥—7% MARK 1
7 13677 5044 001 |¥—% MARK 3
8 |3677 5045 001 |¥—% MARK 1
9 |3677 5046 001 |¥—% MARK 2
10 |3677 5047 001 |v—% MARK 1
11 |3667 5073 000 |¥—7% MARK 1
12 13649 6026 000 |4'Y7"Y9¥Fim4 MARK 1
13 [3649 6027 000 |=4'439hH' DYk [MARK 1
14 |3661 5037 000 |74¥—7 MARK 2
15 |3654 6003 000 |nUyvy—t MARK 2
16 |3654 6025 000 ['17Y3 MARK 1
18 |3569 6014 000 |v—% MARK 4
19 |3683 5026 001 |¥—% MARK 1
20 |3550 6519 000 |v¥—% MARK 1
23 3677 5004 000 |v—% MARK 1
24 15229 5008 000 |v—% MARK 1
S100 —60— 09/02/21




3677 500H ~—7 (Hii & #7+-USA) MARK (SLEWING&DUMPING / USA specs)

RADIATOR

SO01—
7
1]
PEE
Rii| MeRES B & 4 R | & B A5 B 5 &
NO. PART NO. PART NAME Q’'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
25 3677 5006 000 |v—% MARK 1
26 [3677 5068 000 |¥—% MARK 1
27 3677 5048 001 |¥—% MARK 1
28 3526 5534 001 |¥—% MARK 1
29 |5234 5012 001 |¥—% MARK 1
30 [3683 5051 000 |¥—% MARK 1
31 3677 5014 000 |v¥—% MARK 2
32 15234 5008 000 |v—% MARK 1
33 3677 5023 000 |v—% MARK 1
34 3677 5016 000 |v—% MARK 1
35 3677 5013 000 |v—% MARK 1
36 3677 5021 000 |v¥—% MARK 1
37 3677 5022 000 |v—% MARK 1
38 3677 5054 002 |v—% MARK 1
39 3677 5055 000 |v—% MARK 2
40 |3677 5056 000 |¥—% MARK 1
41 3683 5025 001 |¥—7% MARK 1
42 5234 5065 000 |v—7% MARK 1
43 5234 5066 000 |v—% MARK 1
44 13670 5141 000 |v—% MARK 1

S100 —61— 09/02/21



3677 500] ~—7

SO0t

(/\-/\‘

FH) —

H==

J588 - US A) MARK ( FLAT BED OPENING 3WAYS /USA  specs)

Rd| BRES TR R Es) & #H A 5 # & &
NO. PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
S01 [ 3677 500J 000 |v—4tvt MARK set 1

13667 5008 000 |v-% MARK 1

2 36675009 000(v-% MARK 1

3 |3677 5049 001 [v—% MARK 1

4 36705143 000 (v—% MARK 1

5 36775042 001 [v—% MARK 1

6 | 3677 5043 001 [v—=% MARK 1

7 136775044 001 [v—% MARK 1

8 |3677 5045 001 [v—% MARK 1

9 | 36775046 001 [v—% MARK 2

10 [ 3677 5047 001 [¥—% MARK 1

11 | 5234 5007 000 [v—% MARK 1

12 | 3649 6026 000 |4~ Y94 Fa194 MARK 1

13 [ 3649 6027 000 [=#47vhkIYik) |MARK 1

14 | 3683 5026 001 [v—% MARK 1

15 [ 3531 5018 000 |nyr¥3n MARK 2

16 [ 3531 5017 000 |nvyrdan MARK 2

17 | 3677 5008 000 [v—% MARK 1

18 | 3569 6014 000 [v—% MARK 4

19 | 3550 6519 000 |v—% MARK 1

23 [ 3677 5004 000 |v—% MARK 1

24 [5229 5008 000 |v—7% MARK 1

S100 —62— 09/02/21




3677 500] ~—7 (GF=JB - USA) MARK (FLAT BED OPENING 3WAYS /USA specs)

SO0t

R HeRES BB & % ¥ Bz & W A B s iE %
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
25 | 3677 5006 000 [v—4 MARK 1
26 | 3654 6025 000 |>"17Y3 MARK 1
27 | 3667 5052 000 [v—4 MARK 1
28 | 3526 5534 001 [v—4 MARK 1
29 | 3667 5073 000 [v—4 MARK 1
30 | 3670 5031 000 |v—% MARK 1
31 | 3677 5014 000 |v—% MARK 2
32 | 5234 5015 000 [v—% MARK 1
33 | 3677 5067 000 [v—4 MARK 1
34 | 3677 5016 000 [v—4 MARK 1
35 | 3677 5013 000 [v—4 MARK 1
36 | 3677 5054 002 [v—4 MARK 1
37 | 3677 5055 000 [v—4 MARK 2
38 | 3677 5056 000 [v—4 MARK 1
39 | 3683 5025 001 [v—4 MARK 1
40 | 5234 5065 000 |v—% MARK 1
41 | 5234 5066 000 [v—% MARK 1
42 | 3670 5141 000 |v—% MARK 1

S100 —63— 09/02/21



3677 500K ~—7

17

7 14 4
10\11\2\7 [24 26 20

(EL R

& X7+ CE-ROPS)
MARK ( SLEWING&DUMPING / CE specs /ROPS)

Battel:y 5\01,4 3

4

A

So1— 7~
7
1
i
LJ |
=
R HBaRES BB e A 1 E%%| B B A B #% g =
NO. PART NO. PART NAME | Q'ty |IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
S01 | 3677 500K 000 [v—4+tyk MARK set 1
1 | 3667 5008 000 [v-% MARK 1
2 | 3667 5009 000 [v-% MARK 1
3 | 3667 5052 000|v—% MARK 1
4 | 3667 5061 000 [v—*4 MARK 1
5 | 3667 5062 000 [v—% MARK 1
6 | 3667 5063 000 [v—% MARK 1
7 | 3667 5064 000 [v—% MARK 1
8 | 3667 5065 000|v—% MARK 1
9 | 3667 5066 000 [v—% MARK 2
10 | 3667 5068 000 [v—% MARK 1
11 | 3667 5073 000 [v— MARK 1
12 | 3649 6026 000 |4'¥7"Y 9% F194 MARK 1
13 | 3649 6027 000 |=#'17yhEk oYk’ |MARK 1
14 | 3661 5037 000 [74v—*% MARK 2
15 | 3654 6003 000 [y —F MARK p)
16 | 3654 6025 000 | 193 MARK 1
17 | 3654 6028 000 [{¥—77 MARK 1
19 | 5305 5326 000 [v—% MARK 1
20 | 3550 6519 000 [v—*4 MARK 1
23 | 3677 5004 000 [v—4 MARK 1
24 | 5229 5008 000 [v—4 MARK 1
S100 —64— 09/09/08




3677 500K ~—7

(EL R

& X7+ CE-ROPS)

MARK ( SLEWING&DUMPING / CE specs /ROPS)

SO01— 7
7
A
i

R MaRES T EE gl Z  ~F A5 % i &
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS

25 | 3677 5006 000 [v—% MARK 1

26 | 3677 5068 000 [v—% MARK 1

27 | 3677 5007 300 [v—% MARK 1

28 | 3526 5534 001 [v—% MARK 1

29 | 5234 5012 001 [v—% MARK 1

30 | 3683 5051 000 [v—% MARK 1

31 | 3677 5014 000 [v—% MARK 2

32 | 5234 5008 000 [v—% MARK 1

33 | 3654 6023 000 |CEY—% MARK 1

34 | 3677 5016 000 [v—% MARK 1

35 | 3677 5013 000 [v—% MARK 1

36 | 3677 5021 000 [v—% MARK 1

37 | 3677 5022 000 |v—% MARK 1

38 | 3677 5023 000 [v—% MARK 1

39 | 3677 5054 002 [v—% MARK 1

40 | 3677 5062 000 |v—% MARK 2

41 | 3677 5063 000 |v—% MARK 1

42 | 5234 5065 000 |v—% MARK 1

43 | 5234 5063 000 |v—% MARK 1

44 | 5234 5064 000 |v—% MARK 1

45 | 5234 5066 000 |v—% MARK 1

46 | 3670 5114 000 |v—% MARK 2

48 | 5232 5032 000 |v—% MARK 4

49 | 5232 5005 000 |v—% MARK 1

50 | 3677 5069 000 [v—% MARK 1 Warm up
S100 —65— 09/09/08




3677 510A 7VJe»

(A

CE

) ACCESSORIS ( Overseas specs,” C E)

5% R
— RAT L
2 OP;PNUA
3
-
EoucH 30
P
Rl HaRES BB FR kS WA 5 B g &
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 13677 5101 002 |MJ7Yh4EY*3 MANUAL 1
2 | 3656 6502 000 |n'yY BAG 1
3 | A650 0100 600 |4 1)—R=v7' Il NIPLLE GREASE| 1 |A-M6
30 (79999 6009 000|27°L— SPRAY 1 [Fvzabh7 - OPTION
30 [79999 6018 000|27°L— SPRAY 1 [fFa7lMzo- OPTION
30 (79999 6016 000|27°L— SPRAY 1 |FA-GALYN OPTION
30 (79999 6017 000|27°L— SPRAY 1 73999 V— ~NO0.6220436 OPTION
30 (79999 6023 000|27°L— SPRAY 1 [KB43™y NO.6220437 ~ OPTION
30 (79999 6019 00027 — SPRAY 1 [7oy4Loy ~N0.6220436 OPTION
30 (79999 6024 000|27°L— SPRAY 1 |[KR12'Y NO.6220437 ~ OPTION

S100

09/02/21




3677 510B 7Y7s/rer

( [EWNHAE ) ACCESSORIS ( Domestics specs )

Rl BBRES BB TR B & oW 5 B 5 &
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. |REMARKS
1 | 3677 5105 002 |NJ7Yh{tYrY3 MANUAL 1
2 | 3656 6502 000 [n'y4" BAG 1
3 | A650 0100 600{4")—A=y7)L NIPPLE GREASE| 1 |A-M6
4 | 36775107 000|v=27)l MANUAL 1
5 | 3640 7015 000 |#)7'40 BAG 1
6 | 3640 7011 000 [FM974% Y2y MARK 1 SR
7 13640 7012 000 |FyA4—)L MARK 1 S SR A
8 | 3640 7013 000 |5 YL15UH MARK 1 S LA R AT
9 | 3640 7014 000 |7v773%Yay MANUAL 1 HARRTT
30 |79999 6031 000|A7°L— SPRAY 1 |K W= NO.6221116~ OPTION
30 |79999 6009 000|A7°L— SPRAY 1 |[#vz3h7h— |NO.6220183~N0.6221115 |OPTION
30 79999 6015 000{27°L— SPRAY 1 |AF7 - ~NO.6220182 OPTION
30 |Z9999 6032 000|27°L— SPRAY 1 |[p=-RLyb NO.6221116~ OPTION
30 |79999 6018 000|A7°L— SPRAY 1 |FFasn4zo— [NO.6221116~ OPTION
30 |79999 6018 000|A7°L— SPRAY 1 |[FF13)0410— |NO.6220183~N0.6221115 |[OPTION
30 29999 6010 000|R7°L— SPRAY 1 |%%=3Ahn=7 ) [~NO.6220182 OPTION
30 |Z9999 6017 000|R7°L— SPRAY 1 179999 L— ~NO0.6220436 OPTION
30 |79999 6023 000|27°L— SPRAY 1 |KB43') NO.6220437~ OPTION
30 |79999 6019 000|A7°L— SPRAY 1 79940y | ~NO.6220436 OPTION
30 |79999 6024 000|A7°L— SPRAY 1 |KR13'Y NO.6220437~ OPTION
S100 —67— 20/06/11




3677 510C 7JIev

(A

USA

) ACCESSORIS ( Overseas specs,” U S A)

S oR
— RAT L
2 OPS‘ANUA
/41 %\
3
-
oo [——30
P
Rl HaRES BB FR kS WA 5 B g &
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 13677 5106 002 |MJ7Yh4EY*3 MANUAL 1
2 | 3656 6502 000 |n'yY BAG 1
3 | A650 0100 600 |9 1J—R=97°IL NIPLLE GREASE| 1 |A-M6
30 (79999 6009 000|27°L— SPRAY 1 [Fvzabh7 - OPTION
30 [79999 6018 000|27°L— SPRAY 1 [fFa7lMzo- OPTION
30 |Z9999 6017 00027 L— SPRAY 1 (79999 v— ~NO.6220436 OPTION
30 (29999 6023 000|27°L— SPRAY 1 |KB43™ NO.6220437~ OPTION
30 (79999 6019 000|27°L— SPRAY 1 [7o9¥%74LyY ~NO0.6220436 OPTION
30 [79999 6024 000|27°L— SPRAY 1 |[KR12'Y NO.6220437 ~ OPTION
S100 —68— 09/02/21




3677 600A AANELT

(—7474 > 7) HYDRAULIC TANK

(1-WAY DUMPIMG) [CE]

Ry HaE\ES EiE2E ) fE% 2  |E S B &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 3677 6001 000 |39 Assy TANK 1 ~NO0.6220326
1 3677 6001 001 |39 Assy TANK 1 D [NO.6220327~
1-2 | 5229 6018 000 |74 74 ADAPTER 2 [213-40 ~NO0.6220326
1-2 | 5229 6018 000 |74 7% ADAPTER 1 |213-40 D [NO.6220327~
1-3 | 3667 6016 000 |A{ LA LT = GAUGE 1 |OLG-40A
1-4 | 0833 0001 200 [—=ILIv+% SEAL WASHER| 1 |SW-12
1-5 | 7305 1011 000 |7°3%" PLUG 1 [M12P=1.25
1-6 | 3673 6011 000 |77 FLANGE 1
1-7 | 3673 6014 000 [H43074)43 FILTER 1
1-8 | 0830 0100 650 [O')L) O-RNG 1
1-9 | K710 0108 020 |F#'JLb BOLT 6 |M8x20(7T)
1-10| 3640 6034 000 |T)Li ADAPTER 1 [1034-06
1-11] 3655 5112 000 [=y7°)l ADAPTER 1
1-12| 3677 6018 000 (747 4— ADAPTER 1 D [NO.6220327~
1-13| 3611 7302 000 |T/Lik ADAPTER 1 D [NO.6220327~
2 | K710 0108 020 [F#'JLb BOLT 4 (M8 x20(7T)
3 | 3659 4045 000 |1/Yalb1—4 INSULATOR 1
4 | 3677 6049 000 (177Y)—4" BREATHER 1 D [NO.6220327~
5 | 3677 6051 000 |H—2A HOSE 1 D [NO.6220327~
6 | 3677 6052 000 |7 F4yhk BRACKET 1 D [NO.6220327~
7 | K110 0108 016 [F'JLF BOLT 2 |M8x16 D [NO.6220327~
S100 —69— 11/09/01




3677 600B AANZLT

HYDRAULIC TANK ( SLEWING&DUMPING )

(EL R

& 4

)

[ CE][USA-N0.6220772]

Ri| BRES TR K0 %% B W A5 #® g =
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 [ 3677 6023 100 |4v% TANK 1

2 | 3677 6034 000 |%vy7° CAP 1

3 | 3667 6016 000 [#4 LA LT = GAUGE 1 |[OLG-40A

4 | 0833 0001 200 [¥—IL7y+ SEAL WASHER | 1 [sw-12

5 | 7305 1011 000 [7°3%° PLUG 1 [M12P=1.25

6 | 3677 6035 000|755 FLANGE 1

7 | 3663 6029 000 [#43v741L4 FILTER 1

8 [ 08300200 700|0Yv4 O-RNG 2 |G70

9 | K110 0108 016 [Fi Ik BOLT 14 |M8 x 16(4T)

10 | 3655 5136 000 |74 7% ADAPTER 1

11 | 3677 6041 000 (753" FLANGE 1

12 | 3677 6042 000 [74°7°% ADAPTER 1

13 | 3677 6043 000 [74°7°% ADAPTER 2

14 | 3677 6044 000 [74°7°% ADAPTER 1

15 | 3677 6045 000 |74 7% ADAPTER 1

16 | 3677 6046 000 [74°7°% ADAPTER 1

17 | 3677 6049 000 |177°1)—4 BREATHER 1

18 | 3677 6051 000 [H—2 HOSE 1

19 | 3677 6052 000|754 yk BRACKET 1

20 [ 0050 1100 120 |[F—ANUN BAND 1 [12

21 | 3513 3131 000 [7'5AFyon UM BAND 1

S100 —70— 11/09/01



3677 600C AANZLT

HYDRAULIC TANK

Gem="754)

(FLAT BED OPENING 3WAYS ) [ Japan ] [ CE ] [USA -N0.6220772 ]

Rl MRES IR &% i B # RS 5 =
#
4
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FROM ~ uUP TO SERIAL NO| REMARKS
1| 3677 6001 000|4v)Assy TANK 1 ~N0.6220326
1 | 3677 6001 001|429 Assy TANK 1 D |NO.6220327~
1-2 | 5229 6018 000|74°7°% ADAPTER 2 |213-40 ~N0.6220326
1-2 | 5229 6018 000|74°7°% ADAPTER 1 |213-40 D |NO.6220327~
1-3 | 3667 6016 000 |44 LA VT =" GAUGE 1 |OLG-40A
1-4 ] 0833 0001 200 [¥—IL7y¥+ SEAL WASHER 1 |sw-12
1-5 | 7305 1011 000{7°3%" PLUG 1 |M12P=1.25
1-6 | 3673 6011 000|775 FLANGE 1
1-7 | 3673 6014 000 |#423v741% FILTER 1
1-8 | 0830 0100 650{0Y 4" O-RNG 1
1-9 | K710 0108 020|Fif" )b+ BOLT 6 |M8x20(7T)
1-10| 3640 6034 000 | L)Lk’ ADAPTER 1 ]1034-06
1-11] 3655 5112 000]|=y7") ADAPTER 1
1-12] 3677 6018 000|74'7°4 ADPTER 1 D [N0.6220327~
1-13| 3611 7302 000 | L)L’ ADAPTER 1 D |NO.6220327~
2 | K710 0108 020|Fif" )L+ BOLT 4 |M8x20(7T)
3 |3677 6049 000|177")—%" FILTER 1 D |NO.6220327~
4 3677 6019 000|H—2 HOSE 1 D |NO.6220327~
5 | 3677 6052 000|7°F% vk BRACKET 1 D |NO.6220327~
6 |K110 0108 016|Fik" )Lk BOLT 2 |M8 X% 16(4T) D |NO.6220327~
S100 —71— 11/09/01




3677 610A =7y (X)) (—HET)

HYDRAULIC LINE

CN
s
341/

36— |

48—

(1-WAY DUMPIMG)

39
g

37

RH| BaRES EB £ FR BEx%| 2 B A5 % 5 =
NO.| PART NO. PART NAME | Q'ty |[DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3428 5001 000 [nyhr— PACKAGE 1 |PPL5AC1R-166Q
2 | 36776101 000|7°3%yb BRACKET 1
3 | K110 0108 016 [Fi'JLF BOLT 12 [M8x 16(4T)
4 |3677 6102 000|7°-!) PULLEY 1 NO.6220051 ~
4 | 3642 5002 001 |7°-) PULLEY 1 ~NO0.6220050
5 | 03500151 026 |PW WASHER 1 [1ox26x23
6 |A360 0101 002]|SW WASHER 1 |10
7 |A110 0110 016 [ JLb BOLT 1 |M10X 16
8 | 0851 1600 029 |VA'ILF V-BELT 1 |SGLA29 NO.6220051 ~
8 | 0852 1300 029 |VA'ILF V-BELT 1 |SB29W400 |~N0.6220050
9 |3677 6103 000 |FYav7—A TENSION ARM 1
10 | 0350 0161 630 |PW WASHER 1 [16x30%3.0
11 [ 0520 0132 032 |7ty PIN SPLIT 1 3.2x32
12 | 5305 2406 000 |Tvav7’—!) PULLEY 1
13 [ 0750 0560 034 |[A'7YUY BEARING 2 [6003DDU
14 | 0741 0003 500 [CYvy RING 1 [H35
15 [ 0740 0001 700 |CYu%’ RING 1 |s17
16 | 0834 0035 070 |Y—I¥¥y7’ SEAL CAP 1 |35%7
17 | 3514 6124 000 |27"v% SPRING 1 |#80
18 | 3630 4393 000 | ILb BOLT 1 |o8
19 [ F301 0108 000 |FFyk NUT 2 (M8
20 | 3677 6104 000 [7'54 vk BRACKET 1
21 | 3616 6208 000 |47 Ay YT ROD 1
22 | A301 0110 003 [Fvk NUT 1 |M10(3%&)
23 | 3648 3105 000 [Ay} BOLT 1
S100 —72— 09/02/21




3677 610A =TV (7)) (—H&EVT)

HYDRAULIC LINE

48—

(1-WAY DUMPIMG)

3/@/\@;@\ 39
41 -
367 L2

37

R HMeBES BB e & F EE S I | B A5 8 B &
NO. PART NO. PART NAME [ Q'ty |IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
26 | A301 0108 003 [yt NUT 1 |M8
27 | A301 2108 003 [yt NUT 1 |M8L
28 | 0562 0108 022 [E574vE"Y PIN 2 |p8x22
29 | 0350 0140 818 [PW WASHER 2 [8x18x16
30 | 0523 0108 000 [AFy7°EY PIN SNAP 2 |8
31 | 3677 6108 000 [Lin'— LEVER 1
32 |A114 0112 120[F )Lk BOLT 1 |M12x120%30
33 | 0350 0151 226 |PW WASHER 2 [12x26x23
34 | A301 0112 001 [Fvk NUT 1 |M12
35 | A301 0112 003 [yt NUT 1 |M12(3%8)

36 | 3611 7302 000 [T/l ADAPTER 4
37 | 7809 1001 000 |44 Assy CYLINDER 1
38 | 3677 6111 000 [Rkys\ STOPPER 1
39 | 3677 6115000 [ty PIN 1
40 | 3677 6118 000 |t™V PIN 1
41 | 0350 0160 828 |PW WASHER 2 [8x28x3.0
42 | A652 0100 600 |4 A=y )l NIPPLLE GREAS| 2 |C-M6
43 | 3677 6121 000 [7°54 vk BRACKET 1
44 | 3677 6122 000 |7°54 b BRACKET 1
45 | 5108 4825 000 |7°5v— TUBE 1
46 | 3664 6175 000 |7°5v— TUBE 1
47 | 3677 6125 000 |H—2 HOSE 1
48 | 3677 6126 000 |H—2 HOSE 1
49 | A252 0160 016 |F5A34 SCREW 2 [M6x16
50 | 3537 1325 000 [1Y1L—% INSULATOR 1
51 | 0691 0010 250 |4")y7° GRIP 1
52 | 3677 6128 000 [7'L—F PLATE 1
S100 —73— 09/02/21




3677 615A =7V (X7 GH=J7H)
[Japan ][ CE ] [USA-NO.6220772 ]

HYDRAULIC LINE ( FLAT BED OPENING 3WAYS )

—

36— |

37

37 /%
41 &
%42

40

Rii| HBRES TR K Ez| & W5 #® g =
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3428 5001 000 [Nyhr—> PACKAGE 1 |PPL5AC1R-166Q

2 [3677 6101 000|7°5%4yb BRACKET 1

3 [K110 0108 016 |Fi' Lk BOLT 12 [M8 x 16(4T)

4 |[3677 6102 000(7°-) PULLEY 1

5 [0350 0151 026 |PW WASHER 1 [10x26%x2.3

6 [A360 0101 002]|SW WASHER 1 |10

7 |A110 0110 016 |# Vb BOLT 1 [M10x16

8 [0851 1600 029 |VA'JLE V-BELT 1 |SGLA29

9 | 3677 6103 000 [7o¥av7—A TENSION ARM 1

10 [ 0350 0161 630 |PW WASHER 1 [16x30%3.0

11 [ 0520 0132 032 |7ty PIN SPLIT 1 [3.2x32

12 | 5305 2406 000 |TvYav7’—!) PULLEY 1

13 [ 0750 0560 034 |[A'FYUY BEARING 2 [6003DDU

14 [ 0741 0003 500 |CY)UY RING 1 |H35

15 | 0740 0001 700 [C)v%’ RING 1 [s17

16 | 0834 0035 070 |V—L¥+vy7° SEAL CAP 1 |35%x7

17 [ 3514 6124 000 |27°)v9 SPRING 1 [#80

18 | 3630 4393 000 |nY& Vb BOLT 1 |¢8

19 [ F301 0108 000 |F+yk NUT 2 [m8

20 | 3677 6104 000 [7°54yk BRACKET 1

21 | 3616 6208 000 [#°v7'Ayk v%'T ROD 1

22 | A301 0110 003 [+vk NUT 1 |M10(3%&)

23 | 3648 3105 000 [Ay} BOLT 1

24 | 3646 4845 000 [Ay} BOLT 1

25 | 3208 3410 000 [4—vi'v4)l TURNBUCKLE 1 [M8x50

S100 —74— 11/03/11




3677 615A 7Y (Fo7) GEH=JE)
[ Japan ][ CE ] [USA -NO.6220772 ]

36— |

47-

—

HYDRAULIC LINE ( FLAT BED OPENING 3WAYS)

A
37/ 40
41 &
%42

BREs B 5t B A B #® g =
NO. PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
26 [ A301 0108 003 [Fvk NUT 1 [m8
27 [A301 2108 003 [Fvk NUT 1 [msL
28 | 0562 0108 022 [E5747EY PIN 2 |p8x22
29 | 0350 0140 818 [PW WASHER 2 [8x18%x16
30 [ 0523 0108 000 |2Fy7°EY PIN SNAP 2 |8
31 | 3677 6108 000 [Lin'— LEVER 1
32 [A114 0112 120]F )Lk BOLT 1 [M12x120x30
33 [ 0350 0151 226 [PW WASHER 2 [12x26%x23
34 | A301 0112 001 [Fvk NUT 1 [m12
35 | A301 0112 003 [+vk NUT 1 |M12(3%&)
36 [ 3611 7302 000 [TV’ ADAPTER 3
37 | 7802 1001 000 |14 Assy CYLINDER 1
38 | 3677 6111 000 [Rkys\ STOPPER 1
39 | 3677 6165 000 [RA—Y3—YF1yyA’y |ADAPTER 1
40 | 3677 6118 000 £ PIN 2
41 | 0350 0160 828 |PW WASHER 2 |8x28x3.0
42 | A652 0100 600[%"A=97IL NIPPLLE GREAS| 2 [c-Mé
43 | 3677 6121 000 |7°F4 vk BRACKET 1
44 | 3677 6122 000 |7°54yk BRACKET 1
45 | 5108 4825 000 |7°5v— TUBE 1
46 | 5108 4821 000 |7°5v— TUBE 1
47 | 3677 6125 000 |F—2 HOSE 2
48 | 3521 4811 000 [A AA AT ADAPTER 1
49 | A252 0160 016 |[F5R3%Y SCREW 2 |[M6x16
50 | 3537 1325 000 [412YaL—4% INSULATOR 1
51 | 0691 0010 250 [4")y7° GRIP 1
52 | 3677 6128 000 [7°L—F PLATE 1
53 | 3655 5013 000 [#RARY b ADAPTER 1
S100 —75— 11/03/11




3428 5001 =7Y v/ —Y HYDRAULIC PUMP

YY=-IN 7" BREEAR

9 81

ARHR

76 79 21 12 70 2

N
] LS
Y
L‘\g} [ 54) P 1'0
'f, AL _)
1
14
R MEES BB m & FR &% 5t = A5 i &
#
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |From ~ UP TO SERIAL NO.| REMARKS

1 - TH7487° L=} Adapter Plate 1 |402-11909-01 BBt fA A~ Al

2 | 7954021154619 |+ v7°ASSY Pump Assy 1 [402-11546-19

8 - Yy7b Shaft 1 ]402-10891-07 B A Al

9 - =7 Sleeve 1 |402-10892-01 AT

10 - A7 =l Spool 1 1 |402-10893-06 BB Rt A A Al

11 | 7954021089411 |Lin'— Lever 1 ]402-10894-11

12 | 7954021089503 |79 ) T—+ Spring Retainer 1 |402-10895-03

13 | 7954021089604 |24 (Linv'-) Spring (Lever) 1 |402-10896-04

14 | 7954021181701 |40% Tank 1 |402-11817-01

15 — =7 Valve Seat 1 |402-10079-07 R B AR T]

16 - Rk Poppet 1 |402-10080-07 BB S A Al

17 | 7954021069707 |7V vAFv) 292 Adjusting Screw 1 |402-10697-07

18 | 7954021100300 |Y7—F Retainer 1 |402-11003-00

20 | 7950222507300 |7+9%H M5 X 12 |M5x12 Bolt 1 |022-25073-00

21 | 7950361020400 |0Yvs" (P6) O-ring 1 |036-10204-00

22 | 7954021135500 |hh4 Cam 1 |402-11355-00

24 - NyFWHiN— Baffle Cover 1 |402-11043-01 BB SRt AR Al

25 - 7= Retainer 1 |402-11722-00 &R B RS R E]

33 | 7954020023978 |A4am% 5x5%x18 |Key 1 |402-00239-78

36 | 7954020040243 |27v°(Y)=7) Spring (Relief) 1 |402-00402-43

37 | 7954020064002 |oYvy (4uh) O-ring(Tank) 1 |402-00640-02

45 | 7954021159503 |A433F1—7 Tube 1 |402-11595-03

51 - A=l Oil Seal 1 |036-50073-00 BB A A ]

52 | 7954021121310 |95v7° Clamp 2 |402-11213-10

54 - FIANTYYY Bushing 1 ]031-40133-00 Rl
VERD) 7S o —URERGERE L, BERATTRE (AR ARRS) TS, MNACER UGB L7l B e, o7 —T A S SYHEGRLEE Ly,
S100 —76— 11/11/01




3428 5001 =7Y v/ —Y HYDRAULIC PUMP

95

52 15 77 16 36 17 93 90

9 81

ARHR

76 79 21 12 70 2

N
] LS
L‘é} [ 4] P 1'0
'f, AL _)
_—
14
R HMaES ERER B FR EE 5t B R 5 B #
#
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |From ~ uP TO SERIAL NO.| REMARKS
61 - AN—H Spacer 1 ]402-11396-00 BB R S A AT
62 - cYuy Ring 1 ]402-11397-00 BB St S A |l
70 | 7950361040500 [0Yvy” P7 O-ring 1 ]036-10405-00

71 | 7950361021700 [0Yvy" P16 O-ring 1 ]036-10217-00

72 — oYy S24 O-ring 1 ]400-50500-46 BB S it A Al
73 | 7950266001400 |CH'4h47 16 C—ring 1 1026-60014-00

74 - Ch'4k47 20 C—ring 1 1026-60018-00 BB Em it S A Al
76 | 7950316510900 [RF—h'—) 9/32 |Ball 1 1031-65109-00

77 - AF-NE—) 7/32  |Ball 1 1031-65107-00 R A ]
78 - A'71)59°6004DDU  |Bearing 1 ]030-03604-00 B SRS A T]
79 | 7954020040043 [27)v4" Spring 1 ]402-00400-43

80 | 7950222507241 |7+Y4k ILEM5 X 10 |Bolt 1 1022-25072-41

81 | 7950355070200 |7+Y%7°54" Plug 1 1035-50702-00

86 | 7950355070300 |7+Y%7°54" Plug 1 |035-50703-00

90 | 7954021152300 [+ (M12x 1.25) Nut 1 |402-11523-00

93 | 7950361040700 |OYU4" P9 O-ring 1 |036-10407-00

95 | 7950222004741 |7+Y%H ILEM6 X 16 |Bolt 4 |022-20047-41

96 | 7954005050909 |7)—4%"%+v7° Cap 1 |400-50509-09

D) 7Sy — VRGN, fHETETRE. (AR R A ERS) TS, MNLITER U TR L 72 BIfi LT, Sy 7 —VAS S YA E Luy,

S100

11/11/01




3677 620A =7y (Yvaw) (—hZr7) GER=JEH)
HST LINE

(1-WAY DUMPIMG) (FLAT BED OPENING 3WAYS ) [ Japan ] [ CE ] [USA -NO.6220772]

Rt HMeRB\ES BB & 5 EE 4 I B A5 B 5 &
NO.| PART NO. PART NAME | Q'ty ]DESCRIPTION| FROM ~ UP TO SERIAL NO.| REMARKS
5 | 3661 6109 000 [# YT ADAPTER 1 |1071-08-06
6 | 3677 6203 000 |[H—2 HOSE 1
8 | 3677 6204 000 [H—2 HOSE 1
9 | 36555114 0007474 ADAPTER 1 |1009-06
10 | 3676 6121 000 | A4 74)L%5— OIL FILTER 1 |cP-03-145

10-1] 3676 6121 200 | 74)L5— FILTER 1 |cP-145
11 | 3640 6034 000 | T/ ADAPTER 2 |1034-06
12 | 3661 6118 000 [H—2A HOSE 1
13 | 3676 6124 000 |74 74 ADAPTER 1 ]9076-08-5/8
14 | 3667 6026 000 [H—Z HOSE 1
15 | 3677 6206 000 [H—A HOSE 1
16 | 3308 2114 000 |\UN BAND 4 119-28
17 | 3667 6028 000 |A{IV)—7 OIL COOLER 1 [124100-1830
18 | K700 0106 012|Fi" )Lk BOLT 2 M6 x12(7T)
19 | K700 0106 016 |Fik' Lk BOLT 2 |[M6x16(7T)
20 | 0350 0140 618 [PW WASHER 4 |6x18%x1.6
21 | F300 0106 000 |F+yk NUT 2 |M6
22 | 3664 6175 000 {7'5v— TUBE 1
23 | K110 0108 016 |Fitv'JLk BOLT 2 |[M8x16(4T)
24 | 3637 0254 000 [7°5AFyH UM BAND 4
25 | 3677 6211 000 |INs —bF1—7 TUBE 1
26 | 3661 6122 000 |T)L#k’ ADAPTER 1
91 | 3677 6202 000 |#'>7° Pump 1 |67980-36101 | - No.6220772 IVCUREA
92 | 3677 6202 100 |\ y%Y Packing 1 |15841-8311-2] - No.6220772 IVCUREA
93 | 3677 6202 200 |#' Lk BOLT 2 ]01153-50800 | — No.6220772 IVCUREA
94 | 3677 6202 300 |SW SW 2 ]04512-00080 | — No.6220772 IVCUREA

S100 —78— 14/01/17




3677 625A =7y (Yuarw) (aiE

& X7

[Japan ][ CE] [USA-NO0.6220772]

HSTLINE (SLEWING&DUMPING )

Rl HeRB\ES EB & B Fh EE D W A5 B B =&
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS

1 | 3661 6109 000 [# V4T ADAPTER 1 [1071-08-06

2 | 3677 6253 001 |#h—2 HOSE 1

3 | 3677 6254 000 |H—2A HOSE 1

4 | 3640 6034 000 |TILi ADAPTER 3 [1034-06

5 |3676 6124 0007474 ADAPTER 1 [9076-08-5/8

6 | 3667 6026 000 |H—2A HOSE 1

7 | 3677 6262 000 |h—2A HOSE 1

8 |[3308 2114 000 |V BAND 4 [19-28

9 | 3667 6028 000 |A4ILY—F OIL COOLER 1 |124100-1830

10 | K700 0106 012 |Fik"JLb BOLT 2 M6 x12(7T)

11 | 0350 0140 618 |PW WASHER 4 [6x18%16

12 | F300 0106 000 |F+vk NUT 2 |m6

13 | 3664 6175 000 |7°5v— TUBE 1

14 | 3637 0254 000 |7°FAFyIN Ub BAND 4

15 | 3677 6211 000 |A) 4 —FF2—7" TUBE 1

16 | 3661 6122 000 |TILik’ ADAPTER 1

17 | K700 0106 016 |Fik'JLb BOLT 2 M6 x16(7T)

18 | 3677 6265 000 |h—2A HOSE 1

19 | 3676 6121 000 |A#4 )74 53— OIL FILTER 1 |CP-03-145
19-1] 3676 6121 200 | 74/ 4— FILTER 1 |CP-145

20 | 3677 6267 000 |7'J4yh BRACKET 1

21 | K110 0108 016 |Fiv'JLk BOLT 4 |M8x16(4T)

22 | 3677 6268 000 [aN4 —bF1—7" TUBE 1

S100 —79— 12/09/19




3677 630A 01 =77V 01

[Japan ][ CE ] [USA-NO.6220772 ]

(alfz & #>7) HYDRAULICLINE 01 (SLEWING&DUMPING )

~NO,62206f28

/33.8/

Rl #HMREE BB m & FR {E % B sF 1= RS % B &
#a
e

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FrRoM ~ UP TO SERIAL NO.| REMARKS
2 | 3677 6303 000]v7b SHAFT 1

3 |3677 6305 000|774y BRACKET 1

4 ]3655 5125 000|T)bit ADAPTER 1

6 ] 0750 0060 052|A'7vY" BEARING 2 |6005z7

7 |0741 0004 700{CYvY RING 2 |H47

8 0840 1025 477|#4 V=1 SEAL OIL 1 |UE25%47x7

9 ] 0571 0005 020|%— KEY 1 [5x20(F3)

10 |K110 0108 016|Fi Lk BOLT 11 M8 x 16(4T) ~N0.6220628

10 |K110 0108 016]Fi" b BOLT 8 |M8x16(4T) D |NO.6220629~

11 | 3677 6306 900|7°—) PULLEY 1

12 | 0350 0151 026|PW WASHER 1 [10x26%x2.3

13 | A360 0101 002|SW WASHER 1 |10

14 |A110 0110 016]# Vb BOLT 1 |M10x16

15 |0851 1600 028|VA'JLk V-BELT 1 |SGLA28

16 |3677 6307 000|7U3v7—A TENSION ARM 1

18 |0350 0161 630|PW WASHER 1 [16x30%x3.0

19 | 0740 0001 600|CYoy" RING 1 [s16

20 | 5305 2406 000|7vvav7’—) PULLEY 1 |p48.6x%xt8

21 | 0750 0560 034|A' 7Yy BEARING 2 |6003DDU

22 | 0741 0003 500{CYvy’ RING 1 |H35

23 | 0740 0001 700|CYuy RING 1 [s17

24 |0834 0035 070 —N%vy7° CAP 1 [35x7

25 |0796 0161 820|DU7 v BUSH 2 |16Xx18x20

26 |3514 6124 000|279 SPRING 1 |#80

S100 —80— 15/11/04




3677 630A 01 =77V 01

[Japan ][ CE ] [USA-NO.6220772 ]

(alfz & #>7) HYDRAULICLINE 01 (SLEWING&DUMPING )

~NO,62206f28

/33.8/

RH| MERES EIEREE (k¢ EiU S " A S s &
#
i3
NO. | PART NO. PART NAME | Q'ty | DESCRIPTION | R/P |FrRom ~ uP T0 SERIAL NO.| REMARKS
27 | 3630 4393 000]nYi Lk BOLT 1
28 |F301 0108 000|FFyk NUT 4 |m8 ~NO0.6220628
28 |F301 0108 000|FFyh NUT 7 |m8 D |NO.6220629~
29 | 3677 6309 000]7°54vhk BRACKET 1
33 3677 6316 000|7°'L—b PLATE 1
34 | 3677 6317 000]7°'L—F PLATE 1
35 |K700 0106 014)F#" )Lk BOLT 2 |M6x14(7T)
36 | K700 0106 030]F#" L+ BOLT 1
37 |A350 0106 002JUFyk NUT 1
38 |3677 6318 000]Ln'— LEVER 1 ~NO0.6220628 4°Y7(DUMP)
38 |3677 6353 000]Ln'— LEVER 1 D |NO.6220629~ 4'v7(DUMP)
39 |3677 6319 000|Ln'— LEVER 1 ~NO0.6220628 [E]$5(SLEWING)
39 |3677 6357 000]Ln'— LEVER 1 D |NO.6220629~ B $5(SLEWING)
41 10691 0010 2515 Yy7° GRIP 1 |5
42 10691 0010 253|%")y7° GRIP 1 |&E
43 | 3640 6034 000]|T/Li ADAPTER 1
44 |A544 0708 025|%+v7°A9Ya— |BOLT 3 |M8x25 D |NO.6220629~
45 |K710 0108 025]|F L+ BOLT 4 |M8x25(7T)
46 |3637 0254 000|7°5RFy4n'Ub  |BAND 3
47 |6120 4540 000|90°7Y ¥A3I)# |ADAPTER 2 D |NO.6220629~
48 3677 6361 000]|0VY Tk ADAPTER 2 D |NO.6220629~
49 |3663 6266 000|AFL—F ADAPTER 2 D |NO.6220629~
S100 —81— 15/11/04




3677 630A 01 =77V 01

[Japan ][ CE ] [USA-NO.6220772 ]

(alfz & #>7) HYDRAULICLINE 01 (SLEWING&DUMPING )

~NO,62206f28

/33.8/

Rl #HMREE BB m & FR {E % iU =) R E B &
#a
e

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FrRoM ~ UP TO SERIAL NO.| REMARKS
52 |3677 6325 000]|H—2 HOSE 1 ~NO0.6220628

52 |3677 6325 001]H—2 HOSE 1 D |NO.6220629~

72 13677 6351 000|avbo—An L7 VALVE 1 ~NO0.6220628

72 13677 6363 000]|avka—Li L7 VALVE 1 D [N0.6220629~

80 |3677 6381 000]%'v7° PUMP 1 |PA4RD67V-150 ~NO.6220628

80 |3677 6364 000]|% V7" PUMP 1 D |N0O.6220629~

89 ]3677 6367 999]tUset PIN set 2 D |N0.6220629~

201 | A301 0108 001|+vk NUT 2 |m8 D |~N0.6220628

202 | 3661 6165 000|T/bik’ ADAPTER 1 D |~N0.6220628

203 | 6120 4540 000{90°7 ¥ A41)bik ADAPTER 1 D |~N0.6220628

204 | 3677 6323 000|754 7% ADAPTER 1 D |~N0.6220628

205 | 3677 6324 000|754 7% ADAPTER 1 D |~N0.6220628

206 | 3537 6102 000|T/bik ADAPTER 2 D |~N0.6220628

207 | 3552 6051 000|74°7°% ADAPTER 2 D |~N0.6220628

208 | 3677 6333 000|ik—2 HOSE 1 D |~N0.6220628

S100 —82— 15/11/04




3677 630A 02 =7Y 02 (EfE & %> 7) HYDRAULICLINE 02 (SLEWING&DUMPING)
[ Japan ][ CE ] [USA -NO.6220772 ]

Re| #HaES : " i i &
#
i
NO. | PART NO. PART NAME | Q'ty| DESCRIPTION | R/P |FrRom ~ uP T0 SERIAL Nof REMARKS
1 | 3677 6301 00024 CYLINDER 1 |A6040400-030910
1-1 | 3677 6399 000]Y—/L%yk SEAL KIT 1 |BC-00110-090-00
10 | K110 0108 016]F# Juk BOLT 22 |M8 x 16(4T)
17 | 5210 0099 100|SKNAv4 - BAND 2
28 | F301 0108 000|F 3k NUT 3 |M8
30 | 3677 6314 000|7° 54k BRACKET 1
31 | 3611 7302 000 Tt ADAPTER 6
32 | 3677 6315 000|7° 54k BRACKET 1
50 | 3537 6102 000]| T ADAPTER 2
51 | 3552 6051 000|7%'7°% ADAPTER 2
53 | 3677 6326 000|H—2 HOSE 1
54 | 3677 6327 000|H—2 HOSE 1 ~N0.6220628
54 | 3677 6327 001 |h—2 HOSE 1 D [N0O.6220629~
55 | 3677 6328 000|H—2 HOSE 1
56 | 3677 6329 000|H—2 HOSE 1
57 | 3677 6331 000|H—2 HOSE 1
58 | 3677 6332 000|H—2 HOSE 1
60 | 3677 6334 000|H—2 HOSE 1
61 | 3677 6335 000|H—2 HOSE 1
62 | 3553 5064 000 |H—2 HOSE 2
63 | 3677 6337 000|H—2 HOSE 2
64 | 3677 6343 000 31Uk JOINT 2
65 | 3677 6115 000|t™ PIN 1
66 | 3677 6346 000ty PIN 1
67 |0350 0160 828|PW WASHER 4 [8x28x30

S100 —83— 11/03/11



3677 630A 02 =7Y 02 (EfE & %> 7) HYDRAULICLINE 02 (SLEWING&DUMPING)
[ Japan ][ CE ] [USA -NO.6220772 ]

Ri| #HaES ' 3 s &
i
3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P [FROM ~ UP TO SERIAL NO| REMARKS
68 | A652 0100 600|7 JA=y7' Il NIPPLE GREASE| 2 |C-M6
69 | 3677 6121 000|7 Fyb BRACKET 1
70 | 3677 6122 000|757yt BRACKET 1
71 13635 5023 000|7°7v— CLAMP 6 ~NO0.6220628
71 13635 5023 000]|7°7v— CLAMP 7 D |NO.6220629~
73 | 3677 6371 000]¥Y»4 Assy CYLINDER 2
73-1] 3677 6398 000|—IL¥yb SEAL KIT 2 _|BC-00210-090-00
74 | 3661 6169 000|¥Y) ADAPTER 2
75 | 3677 6374 000|E™Y PIN 2
76 | A650 0100 600|5Y—=RA=y7 Il NIPPLE GREASE|] 4 |A-M6
77_| A601 0101 300|7°7%" PULG 2 _|PT1/4
78 | 3677 6379 000N V7 VALVE 1
79 | K814 0108 050|Fik b BOLT 3 [M8X50(8T)
81 | 3677 6382 000|7°L—F PLATE 1
82 | 3661 6066 000|¥+7+ PIN 2
83 | 3677 6383 000 |hn'— COVER 1
84 |3677 6384 100|hn'— COVER 1
85 | 3677 6385 000|737yt BRACKET 1
86 | K710 0108 020|F#& L+ BOLT 1 IM8x20(7T)
87 | 3408 5106 000|7°5¥— TUBE 5
88 | 3677 6386 000 |hn'— COVER 1

S100 —84— 11/03/11



3677 660B ROPS/~—

ROPS CE

SOT1

Rl #HWRES TR fE%|l & - |E oW A5 g &
#
i3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
S01 | 3677 660A 999 |07°2Eyk ( CE) ROPS set,CE 1 |CE ~NO.6220766
S01 | 3677 660B 999 |A7° Atk ( CE) ROPS set,CE 1 |CE D |NO.6220767~
1 Yk~ SUPPORT 1 |CE USA
2 | K710 0110 030 |[F'ILk BOLT 6 |M10x30(7T)
3 h—+ GUARD 1
4 £y PIN 2
5 £y PIN 2
6 ey PIN 4
7 £y PIN 2
8 | 3718 3512 000 [¥—hA"JLR SEAT BELT ASSY| 1
9 | K710 0110 025 |Fi' Lk BOLT 2 |M10x 25(7T)
10 | F301 0110 000 [FFvk NUT 2 [m10
11 ULy PIN SPLIT 2 |50x40
12 | 3614 3616 000 |TUY VAN MY T L |RUBBER 2 D |NO.6220767~
13 | 3614 3617 000 [E"Y PIN 2 D |NO.6220767~
14 | 0350 0130 613 |PW WASHER 2 [6x13x1.0 D |NO.6220767~
15 | 0520 0120 012 7Yty PIN SPLIT 2 D |NO.6220767~
47 =925 189b) MARK 1 |CE USA HEE 8 Serial numbers of ROPS
39 v—) MARK 1 |CE USA ROPSE &£ Certification of ROPS
40 | 3677 5062 000 |v—% MARK 2 |CE 3¥E; Caution
41 | 3677 5063 000 |v¥—% MARK 1 |CE ;& Caution
99 | 3677 9903 000 |E"tyh ASSY PIN 1

;£ 1) SO1 ROPS set (No.1,2,3,4,5,6,7,89,10,11,12,13,14,15,47,39,40 11 &) I ZTHEA,
ROPSEIESH & AERESH ZEELTLET,
ROPS set JEXDFEIZI. AEEESHZERFEALVET
S 2) ROPSHERTHLMEARIZROPS Y EEY T ITHZE . BRUMIFRABELLGLSIGENHYET,

Note 1) ROPS can only be supplied as a complete set. Indivisual parts ( No.1,2,3,4,5,6,7,8,9,10,11,12,13,14,15,47,39,40 and 41 )
can not be supplied. ROPS set can not be supplied without serial number of the main machine.
Please give the serial number of the main machine when ordering as the serial numbers of the ROPS
and the main machine need to be controled together.

Note 2) For the models without provisions for the ROPS, some drilling may be required.

S100

2011/March



3677 660B

ROP S/~—

ROPS USA

SOT1

Rl #HWRES TR fE%|l & - |E oW A5 g &
#
i3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
S01 | 3677 660A 998 |07°Atyh (USA) |ROPS set USA | 1 JUSA ~NO.6220766
S01 | 3677 660B 998 |A7°Atyh (USA) |ROPS setUSA| 1 JUSA D |NO.6220767~
1 Yk~ SUPPORT 1 |CE USA
2 | K710 0110 030 |[F'ILk BOLT 6 |M10x30(7T)
3 h—+ GUARD 1
4 £y PIN 2
5 £y PIN 2
6 ey PIN 4
7 £y PIN 2
8 | 3718 3512 000 [¥—hA"JLR SEAT BELT ASSY| 1
9 | K710 0110 025 |Fi' Lk BOLT 2 |M10x 25(7T)
10 | F301 0110 000 [FFvk NUT 2 [m10
11 ULy PIN SPLIT 2 |50x40
12 | 3614 3616 000 |TUY VAN MY T L |RUBBER 2 D |NO.6220767~
13 | 3614 3617 000 [E"Y PIN 2 D |NO.6220767~
14 | 0350 0130 613 |PW WASHER 2 [6x13x1.0 D |NO.6220767~
15 | 0520 0120 012 7Yty PIN SPLIT 2 D |NO.6220767~
17 =924 11yh) MARK 1 |CE USA Bl E-E 4% Serial numbers of ROPS
38 v—) MARK 1 |CE USA ROPSE &£ Certification of ROPS
39 | 3677 5055 000 |v—% MARK 2 |usA 3¥E Caution
40 | 3677 5056 000 |v¥—% MARK 1 JUSA ;& Caution
99 | 3677 9903 000 |E"tyb ASSY PIN 1 |USA ;¥E. Caution

;£ 1) SO1 ROPS set (No.1,2,3,4,5,6,7,89,10,11,12,13,14,15,17,38,39,40% & L) ZTIEHA,
ROPSEIESH & AERESH ZEELTLET,
ROPS set JEXDFEIZI. AEEESHZERFEALVET
S 2) ROPSHERTHLMEARIZROPS Y EEY T ITHZE . BRUMIFRABELLGLSIGENHYET,

Note 1) ROPS can only be supplied as a complete set. Indivisual parts ( No.1,2,3,4,5,6,7,8,9,10,11,12,13,14,15,17,38,39 and 40 )
can not be supplied. ROPS set can not be supplied without serial number of the main machine.
Please give the serial number of the main machine when ordering as the serial numbers of the ROPS
and the main machine need to be controled together.

Note 2) For the models without provisions for the ROPS, some drilling may be required.

S100

2011/March



3677 TOO0OA F7T =z OPTION

Rl BaRES EB £ FR BEx%| 2 B A5 % 5 =
NO.| PART NO. PART NAME | Q’ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1_]3654 0165 000 [7—%Y9'3U7°ASSY |LAMP 1
1-1 | 0980 8121 844 (W17 BULB 1 |12v18.4W
2 |3677 0621 100 |7°L—h PLATE 1
3 | 3677 0705 000 |[n—%Z HARNESS 1
4 [5210 0099 100 |SKn'4v4 - BAND 2
5 [K700 0106 014 |F&" Lk BOLT 1 [M6x14(7T)
6 |A300 0106 001|+yh NUT 1 |M6
7 | 0040 1151 900 [4'AAyb GROMMET 1 [c-30-NG-79-L
8 [K7100108 025 |F" Lk BOLT 3 |M8 X 25(7T)
9 [F301 0108 000 |FF+yk NUT 1 |M8
10 [ A301 0108 003|Fyk NUT 1 |M8
11 | F301 0108 000 |F+yk NUT 2 |M8
12 [ A360 0100 802|SW WASHER 118
S100 —87— 09/02/21




DTAGRAM

21

[l

3677 0701

=LA, —2)&| b0 —NG—&Y —1N&—&Y ==y
CEERS ORIXVARELE ZUSAVORIN SAVEISE
@ as—@¥ A%
% J—%
o) 0 o)
M m % - o s
VOE vor + - o) o) o 8-¥ A-¥
B B (C (BIm o—¥ y—i
O = amiig M-E a-#
R W © m 3 TTEOD
A i i vez |
/JN .Eu._a - - T T TE[ ezwoevoct 0 v 9 az 0 8 v ¢ | | Pogo°0e0n | - -
= E | o = 2] WW B R [ ) Ww ul =] K 2] M
| P b
i ] #
00 Gy
| z [°Y] - mmq - _ A/ES RS el
o a8 oy pe ER Y]
i TR EE)
MW|C ee9) " oo av g
! | N o 7w
. L1y o -
;>Mm wmwl\wmx: w_ (E={r1kE
—Sm £0PC MR
o) —1
e R oN OO Tevieaik L.
v ® oo O : ; ; —NC
| o] 208 | g
(LHVOTAT L) N 40 oD M T oV £EPLILL-B
G—rgE of os [ L |
) e ©
Sxv 8)VZ ‘82 XV A~ i oo = “ v (Vg 2—AZL)
EPR—— aT =\
551 0FS L —04 Ty
— - - — |
01—
| BT - O
| =1 —0O
O
i
Aprangee N :
&—10d
S PRSI !
B g o :
Eoprmy LLeP k
b
r o B L |
oy ———— b 234 1331 P _
o0 - /A5t eledo _ _Mom_w 29 5_ Z € % 6 02 P B
i s E
292 &1): == - [ e —~—J - 1 ] - - =
_ID!_ b EEEBEER _|,|m|_9_|o|m_
I KRR RER S
(LTAYS "LAZL) Lol o g | | | Loz}-<pod
L£A3T-TC b [l N— | i | | T
[ vs s
[ ]
kK B
i RIRAR, n
| | a
P %
- _ _ __ _ ) | | NG
I < I I 2w
£LPL—% 3
N I
EY S
- | | poooo—™
| [—— JE— QL0 8 YohY —13
(M "8L—AZL) LRLAVE LRCBN Lren—3t OO0
L£RCfriF—L B AT —ETIBE 0 Zu LpovHE 8 [
BYWEHLOY %

09/02/21

S100



3677 470A ~Nrybh (Brrvn—%—)

BUCKET(Sel f—Loader )

\\
Ri| MRES EBEn B Fh &% iU " B A5 % B &
i
4
NO. | PART NO. PART NAME | Q'ty | DESCRIPTION | R/P|From ~ up To SERIAL No.| REMARKS
1 13677 4701 000|973V WAGON 1
2 |3677 4571 000|t"y PIN 1
3 0350 0161 040|PW WASHER 1 |10x40x3.2
4 |K710 0110 020|Fik" )b+ BOLT 5 [M10x20(7T)
S100 —89— 09/02/21




3677 490A X¥—r7—7/N (gL 7o—#—) TURNTABLE (Self—Loader )

R| #M&RES R E2E &% EU " # A5 " &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P|FrRom ~ uP TO SERIAL NO.| REMARKS
1 13677 4901 000|4—>T7—7'IL FRAME 1
2 | 3677 4831 000t hqYy BEARING 1 — No0.6220786
2 |3677 4832 000|tvhq)y BEARING 1 B |No0.6220786 — No.6221070
2 |3677 4833 000|tvh4)y BEARING 1 B |No.6221071 -
3 |A024 0116 045" ILA8T BOLT 8 |M16%45 — No.6220786
3 |A024 0116 055K ILF8T BOLT 8 |M16%*55 B |No.6220786 - No.6221070
3 |A024 0116 055K ILAST BOLT 20 |M16%55 B |No.6221071 -
4 |A024 0116 040]K ILAST BOLT 12 |M16%40 B | - No.6221070
5 |A360 0101 602|SW WASHER 20 |16
6 |A300 0116 001]+vb NUT 20 |M16 — No0.6221070
6 |A300 0116 001]Fvb NUT 12 |[M16 B |No.6221071 -
7 10797 0252 830|7'v¥va BUSH 2 |25%28+%30
8 | 6120 2088 000})vav RUBBER 2
9 |3707 6308 000|n'{7 PIPE 4
10 |K814 0108 030|Fi'ILb BOLT 4 |M8*30(8T)
11 | 5234 4835 000|7°L—F PLATE 1
12 10521 0108 000|7—IE™Y PIN 1 |8
14 | A650 0100 600|7)—A=y7ll NIPPLE GREASE| 1 |A-M6
S100 —90— 14/12/09




3677 500L

SO0H

~—7

(=T3P - CE )

MARK ( FLAT BED OPENING 3WAYS /CE specs)

Y
H lo
|
u=/ N
= S
R HBRES EIETEZE B & " RS # g &
#a
e
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
S01 | 3677 500L 000 |v—/+yh MARK set 1
1 3667 5008 000 |v-4 MARK 1
2 | 3667 5009 000 |[v-4 MARK 1
3 | 3667 5052 000 |v—% MARK 1
4 | 3667 5061 000 |v—% MARK 1
5 | 3667 5062 000 |v—4 MARK 1
6 | 36675063 000 |v—% MARK 1
7 | 3667 5064 000 |v—4 MARK 1
8 | 3667 5065 000 |v—% MARK 1
9 | 3667 5066 000 |v—4 MARK 2
10 | 3667 5068 000 |v—4 MARK 1
11 | 3667 5073 000 |v—4 MARK 1
12 | 3649 6026 000 47"y 94Fa4( 1
13 | 3649 6027 000 |=44FvAR I & 1
14 | 3649 6029 001 |nyhr—Y"Fama MARK 1
15 | 3654 6003 000 |nvy vy —Fb 2
17 | 3654 6028 000 |{¥—v7 MARK 1
19 | 5305 5326 000 |v—4 MARK 1
20 | 35506519 000 |v—% MARK 1
23 | 3677 5004 000 |v—% MARK 1
24 | 5229 5008 000 |v—% MARK 1
S100 —91— 10/10/12



3677 500L

SO0H

~—7

(=T3P - CE )

MARK ( FLAT BED OPENING 3WAYS /CE specs)

\
__,_,_\El
H io
| o
2 e
R HamES &R & & Fh Bz & " RS & &
#
%

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
25 | 3677 5006 000 |¥—% MARK 1

26 | 5234 5015 000 |v—=% MARK 1

27 | 3677 5008 000 |¥—% MARK 1

29 | 3677 5054 002 |¥—% MARK 1

30 | 3654 6023 000 |CEV—Y% 1

31 3677 5062 000 |v—% MARK 2

32 | 3677 5063 000 |v—7% MARK 1

33 | 3677 5014 000 |¥—% MARK 2

34 | 5234 5007 000 |v—% MARK 1

35 | 3677 5016 000 |v—7% MARK 1

36 | 3677 5013 000 |v—7% MARK 1

37 | 3677 5067 000 |v—% MARK 1

38 | 3670 5031 000 |¥—% MARK 2

39 | 5232 5032 000 |v—% MARK 4

40 | 5234 5067 000 |v—7% MARK 1

41 5234 5063 000 |v—% MARK 1

42 | 5234 5064 000 |v—7% MARK 1

43 | 5234 5065 000 |v—7% MARK 1

44 | 5234 5066 000 |v—% MARK 1

45 | 3677 5069 000 |v—% MARK 1

46 | 5232 5005 000 |v—7% MARK 1

47 | 3654 6025 000 | 173 1

S100 —92— 10/10/12



3677 000B = ¥ ENGINE [ USA NO.6220773- 1]

R HMaEsS BT Bl & ~ | E®E RS B =
#
{3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| From ~ up T0 sEriAL No. | REMARKS
1 | 3677 0012 000 |IvY'Y ENGINE 1 |D722-E3B-CRCH-2
1-1 | zK1585332430 |741L% OIL FILTER 1 |15853-3243-0
2 | 3667 0061 000 |&¥7b SHAFT 1
3 | K710 0108 020 |F# JLb BOLT 5 [M8x2007T)
4 | 3677 0004 000 |7°-Y PULLEY 1
5 | 3651 0011 000 |PW WASHER 1
6 | K710 0110 020 |F#&'JLb BOLT 1 IM10x20(7T)
7 | 3667 0071 000|754k BRACKET 1
8 | 3677 0006 000 |7'F47yk BRACKET 1
9 | K7120110 020 |F& ILb BOLT 8 |M10x20(7T)
10 | 3669 0031 000 |5/~ RUBBER 4
11 | F301 0110 000 [FFvh NUT 8 [m10
12 | 0571 0007 040 |%— KEY 1 |7x40
S100 —93— 11/03/10



3677 040B ~77— MUFFLER

[ USA NO.6220773- 1]

R HeEs BB & 44 FR B #  ~f =1 BWORE w &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FrRoM ~ uP To SERIAL NO. | REMARKS
1 3714 0051 300 |v77 MUFFLER 1 |16861-12112
2 3664 0406 000 |v771\yFUNA PACKING 1 ]15371-12371
3 3677 0403 000 [v751 94y PACKING 1 |15862-12230
4 3677 0404 001 |14 —AbN4T EX PIPE 1
6 K110 0108 016 |Fk'JLb BOLT 3 |M8x16(4T)
7 3677 0408 000 |7°L—F PLATE 1
8 K700 0106 012 |F& Lk BOLT 2 |M6x12(7T)
9 3677 0411 000 [4vaL—4 INSULATOR | 1
10 3677 0413 000 |4vYaLb—% INSULATOR | 1
11 3677 0415 000 |n'UN BAND 4
12 3677 0421 000 |- COVER 1
13 3677 0423 000 |{1vyalb—4 INSULATOR 1
S100 —94— 11/03/10




3677 250B FKularsuoiyw

POWER LINE

[ USA NO.6220773- ]

R MaRES EIEEEZE Ex%| & St " B S 5 &
#a
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 2501 000 |7ovav7—A TENSION ARM| 1
2 | 0797 0202 315 |7'v¥a BUSH 2 |20x23x15
3 | 0350 0162 034 |PW WASHER 1 |20%x34x3.2
4 | 0740 0002 000 |cYuy RING 2 |s20
5 | 5310 2405 000 |7°—!) PULLEY 1
6 | 0750 0563 044 |A'7YUy BEARING 1
7 | 0741 0005 200 |CYvy RING 1 |H52
8 | F301 0108 000 |F¥yh NUT 1 |M8
9 | 0834 0055 080 |V—NE+y7’ SEAL CAP 1 |55%8
10 | 3673 2511 000 |7°—!)Assy PULLEY ASSY]| 1
11 | 3308 3016 000 |27y SPRING 1 |#145
12 | 3677 2503 000 |Ayk ROD 1
13 | 3507 3208 000 |7vvavktnyh'B ROD 1
14 | 3208 3410 000 [4—un'vHl TURNBUCKLE | 1 |M8x50
15 | A301 0108 003 |Fvk NUT 2 M8
16 | A301 2108 003 |Fvk NUT 1 |m8L
17 | 3677 2505 000 |'v% LINK 1
18 | A650 0100 600 |7")—RA=v7' L NIPPLE GREASE| 2 |A-M6
19 | 3677 2511 000 |t*v PIN 1
20 | K110 0108 016 |Fik"JLk BOLT 3 |M8x16(4T)
21 | 3677 2513 000 |Ay} ROD 1
22 | 3677 2515 000 |7°'L—} PLATE 1
23 | 0562 0108 022 |E5747E"Y PIN 4 |p8x22
24 | 0350 0140 818 |PW WASHER 4 |8x18%X1.6
25 | 05200125016 |7Ut™Y PIN SPLIT 4 [25x16
S100 —95— 12/03/19



3677 250B FKularsuoiyw

POWER LINE

[ USA NO.6220773- ]

R MaRES EIEEEZE B = ~F §=3 RS it =
#
4
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FrRom ~ UP TO SERIAL NO. | REMARKS
26 | 3677 2521 000 |Lin'— LEVER 1
27 | 0691 0012 250 |57 GRIP 1 |p12
28 | 3611 1807 000 |#3'7° L GROMMET 1 |C-6
29 | 3510 0006 000 |A'LRARYN = STOPPER 1
30 | 0350 0160 828 |PW WASHER 3 |8x28x3.0
31 | K710 0108 020 |Fi'JLb BOLT 3 |M8x20(7T)
32 | 3677 2535 001 |7°—Y PULLEY 1
33 | 0571 0005 028 |¥— KEY 1 |5%x28
34 | A284 0000 820 |bisY BOLT 1 |M8x20
35 | 3677 2541 000 |7°'L—F PLATE 1
36 | K700 0606 014 |Fif' )Lk BOLT 3 M6 x14(7T)
37 | 0853 1500 060 |VA'Lb V-BELT 1 |SC60W800
38 | 3610 0101 000 |A'JVFRRYIN— STOPPER 2
39 | 0834 0035 070 |V—Nx+vy7 SEAL CAP 2 |35%x7
40 | 0350 0151 226 |PW WASHER 1 |12x26%2.3
41 | 3677 2546 000 |7°—')Assy PULLEY ASSY 1
S100 —96— 12/03/19



3677 350B

I — b SEAT [CE/USA NO.6220767-]

~ 3
X\ /4
R HmES ER SR Es| & <t = RS # g =&
#
4
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 3683 3503 000 |—F SEAT 1 |GS12
2 3677 3505 000 [7°74vb BRACKET 1
3 5306 3528 000 |tV PIN 1
4 0742 0100 800 |EYY RING 2 |8
5 A544 0708 016 |¥+97°2%Ya— BOLT 4 |M8X16
6 F301 0108 000 |FFvhk NUT 4 |M8
7 3628 4031 010 |H'7¥vT' A RUBBER 2 |B-17
S100 —97— 11/03/11




3677 500M

~—7
MARK (

1/7 24 4

20 36@ —

Radiator

(—hH&7 "y h+«CE-+-ROPS)
1-WAY DUMP/ BUKET/ CE/ROPS

)

View D

9 vl?yket
S01 15
‘ 7
S AN,
X 2 = g | —
T gg
~—_" 1
View B View A
R HMaES EBEm B FR B = <t " B R B B #
#a
e

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| From ~ up T0 SERIAL NO. | REMARKS
S01 | 3677 500M 000 |¥—4tyk MARK set 1 CE/Buket/1-way/Rops

1 | 3667 5008 000 |v-4 MARK 1

2 | 3667 5009 000 |v-% MARK 1

3 | 3667 5052 000 |v—*% MARK 1

4 | 3667 5061 000 |v—% MARK 1

5 | 3667 5062 000 |v—% MARK 1

6 | 3667 5063 000 |v—% MARK 1

7 | 3667 5064 000 |v—% MARK 1

8 | 3667 5065 000 |v—% MARK 1

9 | 3667 5066 000 |v—% MARK 2

10 | 3667 5068 000 |v—% MARK 1

11 | 3667 5073 000 |v—% MARK 1

12 | 3649 6026 000 |4V7° Y% Fim( MARK 1

13 | 3649 6027 000 |=%459hE k'Y MARK 1

14 | 3649 6029 001 |N'yr—y'Fana1 MARK 1

15 | 3654 6003 000 |nvivy—F MARK 2

16 | 3654 6025 000 |V '1%Y3 MARK 1

17 | 3654 6028 000 |4¥—v7 MARK 1

19 | 5305 5326 000 [v—% MARK 1

20 | 35506519 000 |v—% MARK 1

23 | 3677 5004 000 |v—% MARK 1

24 | 5229 5008 000 |v—% MARK 1

25 | 3677 5006 000 |v—% MARK 1

26 | 3677 5007 001 [v—% MARK 1

27 | 3677 5008 000 |v—% MARK 1

S100

|
©
©
|

11/03/11



3677 500M ~—27 (—hHX¥ T )y h-CE-ROPS)
MARK ( 1-WAY DUMP/ BUKET/ CE/ROPS )

S01
; N ©
° =,
A T gg
i ~—_" 1
[ !
~ View B View A
R MmES EIETEE fE%%| & <t " RS # w =
#a
4%
NOo. | PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
29 | 3677 5012 001 |34 MARK 1
30 | 3654 6023 000 |CEZ—4 MARK 1
31 | 3683 5051 000 |7—7 MARK 2
32 | 3677 5013 000 |v—% MARK 1
33 | 3677 5014 000 |34 MARK 2
34 | 3677 5064 000 |7— MARK 1
35 | 3677 5016 000 |3—% MARK 1
36 | 5234 5065 000 |3—% MARK 1
37 | 5234 5063 000 |34 MARK 1
38 | 5234 5064 000 |3—% MARK 1
39 | 5234 5066 000 |7—7 MARK 1
40 | 5232 5032 000 |v—% MARK 4
41 | 5232 5005 000 |34 MARK 1
42 | 3677 5069 000 |3—% MARK 1 [warm up
43 | 5234 5067 000 |7—4 MARK 1
44 | 3677 5054 002 |v—4 MARK 1
45 | 3677 5062 000 |7— MARK 2
46 | 3677 5063 000 |7— MARK 1

S100 —99— 11/03/11



3677 615B =27y (¥ (58 =J7B

HYDRAULIC LINE ( FLAT BED OPENING 3WAYS) [ USA NO.6220773 |

)

Boa

e
3M/
N
36—

47\ﬁ
237

?i 4\1 A
@J\@\

47—
53‘\
39—

R Bt " B A E 5 =
#a
i3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 3428 5001 000 |n'yir—Y" PACKAGE 1 |PPL5ACIR-166Q
2 | 3677 6101 000 |7°54yk BRACKET 1
3 | K110 0108 016 [F&"ILk BOLT 12 [M8 x 16(4T)
4 | 3677 6102 000 |7°-1) PULLEY 1
5 | 0350 0151 026 [PW WASHER 1 |10x26x2.3
6 | A360 0101 002 [Sw WASHER 1
7 | A1100110 016 | b BOLT 1 |[M10x16
8 | 0851 1600 029 |VA'Lb V-BELT 1 |SGLA29
9 | 36776103 000 |7U%av7—4 TENSION ARN 1
10 | 0350 0161 630 [PW WASHER 1 |16 x30x3.0
11 | 05200132 032 |7YEY PIN SPLIT 1 [3.2x32
12 | 5305 2406 000 |7Y3v7"—) PULLEY 1
13 | 0750 0560 034 |A7YLY BEARING 2 |6003DDU
14 | 0741 0003 500 |[CYvy RING 1
15 | 0740 0001 700 |[CYvy’ RING 1
16 | 0834 0035 070 [V—N¥vy7’ SEAL CAP 1 135%x7
17 | 3514 6124 000 {27y SPRING 1 |#80
18 | 3630 4393 000 |/ Lk BOLT 1
19 | F301 0108 000 |[FFvk NUT 2 |M8
20 | 3677 6131 000 |7'549b BRACKET 1
21 | 3677 6107 000 |Oyk ROD 1
22 | A301 0110 003 |9k NUT 1 |M10
23 | 3648 3105 000 |Oyb BOLT 1
24 | 3646 4845 000 |Oyk BOLT 1
25 | 3208 3410 000 |5—un'yol TURNBUCKLH 1 |M8x50
S100 —100— 11/03/11



3677 615B =27y (X)) (FM=J70)

HYDRAULIC LINE ( FLAT BED OPENING 3WAYS) [ USA NO.6220773 |

Boa

/
341"

N
36—

47\ﬁ

R HMaES EBER A FR B & <t " B A5 5 =
#a
i3

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS

26 | A301 0108 003 |k NUT 1 |Mm8

27 | A301 2108 003 |k NUT 1 |M8L

28 | 0562 0108 022 |E574vEY PIN 2 |p8x22

29 | 0350 0140 818 |PW WASHER 2 |8x18x16

30 | 05230108 000 |AF+y7'tY PIN SNAP 2 |8

31 | 3677 6108 000 |Lin'— LEVER 1

32 | A114 0112 120 |#'ILk BOLT 1 |M12x120x% 30

33 | 03500151 226 |PW WASHER 2 |12x26%x23

34 | A301 0112 001 |y NUT 1 IM12

35 | A301 0112 003 |y NUT 1 IM12

36 | 3611 7302 000 |TA#& ADAPTER 3

37 | 7802 1001 000 |2')o4 ASSY CYLINDER 1

38 | 3677 6111 000 |Aky STOPPER 1

39 | 36776165000 |AO—Y4-YFry)A’y  |VALVE 1

40 | 3677 6118 000 |V PIN 2

41 | 0350 0160 828 |PW WASHER 2 |8x28x30

42 | A652 0100 600 | )A=y7 NIPPLE GREASE| 2 |C-M6

43 | 3677 6121 000 |7°349b BRACKET 1

44 | 3677 6122 000 |7°349bk BRACKET 1

45 | 5108 4825 000 |7°5v— TUBE 1

46 | 5108 4821 000 |7°5v— TUBE 1

47 | 3677 6125 000 |h—2 HOSE 2

48 | 3521 4811 000 |ARARINE ADAPTER 1

49 | A252 0160 016 |F5R3%Y" SCREW 2 [M6x16

50 | 3537 1325 000 |{v¥aL—4 INSULATOR 1

S100 —101— 11/03/11



3677 615B =27y (X)) (FM=J70)
HYDRAULIC LINE ( FLAT BED OPENING 3WAYS) [ USA NO.6220773- 3} /@/\&
41

?i 4\1 a
@J\@\
47—~
53—

/40
36’®’/b %\@/42

47\ﬁ
237

R HamES &R & & Fh Bz & " RS & &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
51 | 0691 0010 253 [9')y7" GRIP 1
52 | 3677 6128 000 |7°'L—F PLATE 1
53 | 3655 5013 000 |#RARYTybk ADAPTER 1
S100 —102— 11/03/14



3677 620B =7y (Yvaw) (—hHF&Zro7) (=5 )
(1-WAY DUMPIMG) (FLAT BED OPENING 3WAYS)

HST LINE

[ USA NO.6220773- ]

R HeEs EBER A TR B & <t H RS % % &
#
{3

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FRom ~ uP T0 SERIAL NO. | REMARKS
1 | 3677 6216 201 |H—2 HOSE 1
2 | 3629 0059 000 |ABAN VY CLIP 2 |26-38
3 | 3677 6221 001 |7°549b BRACKET 1
4 | 3640 6009 000 |V BAND 2
5 | 3661 6109 000 |4 V&Il ADAPTER 1 |1071-08-06
6 | 3677 6273 100 |H—2 HOSE 1
8 | 3677 6204 000 |H—2 HOSE 1
9 | 36555114 000 |74°7°4 ADAPTER 1 ]1009-06

10 | 3676 6121 000 |#4L7405— FILTER 1 |CcP-03-145

10-1] 3676 6121 200 |74 45— FILTER 1 |cP-145

11 | 3640 6034 000 |T)F ADAPTER 2 11034-06

12 | 3661 6118 000 |&—2 HOSE 1

13 | 3676 6124 000 |74'7°% ADAPTER 1 ]9076-08-5/8

14 | 3667 6026 000 |&—2 HOSE 1

15 | 3677 6206 000 |&—2 HOSE 1

16 | 3308 2114 000 |WUN BAND 4

17 | 3667 6028 000 |#4IH—3 OIL COOLER]| 1

18 | K700 0106 012 |F&"JLb BOLT 2 |M6x12(7T)

19 | K700 0106 016 |F& JLb BOLT 2 |M6x16(7T)

20 | 0350 0140 618 |PW WASHER 4 |6x18%x16

21 | F300 0106 000 |F+yk NUT 2 |m6

22 | 3664 6175000 |7°5v— TUBE 1

23 | K110 0108 016 |Fi'JLb BOLT 3 |M8Xx16(4T)

24 | 3637 0254 000 |7°7AFyINUN BAND 5

S100 —103— 16/11/01



3677 620B =7y (Yvaw) (—hHF&Zro7) (=5 )
(1-WAY DUMPIMG) (FLAT BED OPENING 3WAYS)

HST LINE

[ USA NO.6220773- ]

R HaES BB Bl &= < 1 A5 # " &
B
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
25 | 3677 6211 000 |ANi —bF1—7" TUBE 1
27 | 3677 6231 000 |750% FLANGE 1
28 | 0830 1100 200 |OYvy O-RING 1 |P20
29 | K814 0108 030 |Fik'JLI8T BOLT 2 |M8 x30(8T)
30 | 3408 5106 000 |7°5v— TUBE 1
S100 —104— 16/11/01



3677 625B =aory (Vwvaw) ([|@#s

HSTLINE (SLEWING&DUMPING )

& #o7)

NO.6220773~N0.6220776

[ USA NO.6220773- ]

R HamES MamB T Bl & <~ | B RS w &
i
%

NO. PART NO. PART NAME | Q'ty |[DESCRIPTION| R/P| FrRoM ~ uP TO SERIAL NO. | REMARKS
1 | 36616109 000 [#'YfINi ADAPTER 1 |1071-08-06
2 3677 6273 000 |K—2A HOSE 1 NO.6220773 - NO.6220776
2 3677 6273 100 |K—2A HOSE 1 D [NO.6220777 -
3 3677 6254 000 |K—2A HOSE 1
4 3640 6034 000 |T)Li ADAPTER 3 |1034-06
5 3676 6124 000 |74'7°% ADAPTER 1 19076-08-5/8
6 3667 6026 000 |F—2A HOSE 1
7 3677 6262 000 |F—2A HOSE 1
8 3308 2114 000 |V BAND 4 119-28
9 3667 6028 000 |#4)LH)—7 OIL COOLER|] 1 [124100-1830
10 | K700 0106 012 |[Fi' )Lk BOLT 2 M6 x12(7T)
11 | 0350 0140 618 |PW WASHER 4 |[6x18%1.6
12 | F300 0106 000 |F¥vyh NUT 2 |M6
13 | 3664 6175 000 |7°5v— TUBE 1
14 | 3637 0254 000 |7°5AFyHn UM BAND 4
15 | 3677 6211 000 |any —bFa1—7 TUBE 1
17 | K700 0106 016 |[Fi' )Lk BOLT 2 M6 x16(7T)
18 | 3677 6265 000 |H—2A HOSE 1
19 | 3676 6121 000 [A4IL 745~ FILTER 1

19-1] 3676 6121 200 |74V 53— FILTER 1 |CP-145

20 | 3677 6267 000 |75k BRACKET 1

21 | K110 0108 016 |Fi&'JLb BOLT 5 |M8x16(4T)
22 | 3677 6268 000 |ANF —bF1—7 TUBE 1
23 3677 6216 200 [f—2A HOSE 1 NO.6220773 - NO.6220776
23 | 3677 6216 201 |h—2A HOSE 1 D [NO.6220777 -

S100 —105— 12/09/19



3677 625B =27y (Yyay) ([Hik & #o7)
HSTLINE (SLEWING&DUMPING ) [ USA NO.6220773- ]

1 &=
8 \gq 2
3 \25
NO.6220773~NO.6220776
R MaRES EIEEEZE Ex| = <F " R 5 5 &
#a
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
24 | 3629 0059 000 |ABAAYE CLIP 2 |26-38
25 | 3677 6221 000 |7'54yb BRACKET 1 NO.6220773 — NO.6220776
25 | 3677 6221 001 |7°54yhk BRACKET 1 D |NO.6220777 -
26 | 3640 6009 000 |\ UM BAND 2 D |NO.6220777 -
27 | 0830 1100 200 |OYuy ORING 1 |P20
28 | 3677 6231 000 |75vY FLANGE 1
29 | K814 0108 030 |Fik'JLF8T BOLT 2 |M8x30(8T)
90 | 3655 5114 000 |74'7°% ADAPTER 1 |1009-06 D |NO.6220773 - NO.6220776

S100 —106— 12/09/19



3677 630B 01 =77V 01

QLA

& H7)

HYDRAULIC LINE 01 ( SLEWING&DUMPING )

[ USA NO.6220773- ]

R MaES EETREZE fEf| &t " B RS % B =
i
i

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
2 | 3677 6303 000 |V+7k SHAFT 1

3 | 3677 6341 000 |7°54vk BRACKET 1

4 | 36555125000 |k ADAPTER 1

6 | 0750 0060 052 [A'7Yvy BEARING 2 600527

7 | 0741 0004 700 |CYvy RING 2 |H47

8 | 0840 1025 477 |F¥1LV—1 SEAL OIL 1 JuE25Xx47%x7

9 | 0571 0005 020 |%— KEY 1 |5%x20

10 | K110 0108 016 |Fk'ILk BOLT 30 |M8 x 16(4T)

11 | 3677 6306 900 |7°-Y PULLEY 1

12 | 0350 0151 026 |PW WASHER 1 [Hox26x23

13 | A360 0101 002 JswW WASHER 1 |10

14 | A110 0110 016 |+ BOLT 1 |[M10x16

15 | 0851 1600 028 JvA'jLb V-BELT 1 |SGLA28

16 | 3677 6307 000 |7vvav7—A4 TENSION ARM| 1

17 | 5210 0099 100 |SKn 44— BAND 2

18 | 0350 0161 630 |PW WASHER 1 [16x30x3.0

19 | 0740 0001 600 JCYuy RING 1 |s16

20 | 5305 2406 000 |7vv3v7°—1) PULLEY 1

21 | 0750 0560 034 |A'7Yy BEARING 2 |6003DDU

22 | 07410003 500 |CYuy’ RING 1 |H35

23 | 0740 0001 700 |CYuy’ RING 1 |s17

24 | 0834 0035 070 |V—N%x+y7" CAP 1 [35x7

25 | 0796 0161 820 |DU7'YY1 BUSH 2

26 | 3514 6124 000 |27y SPRING 1 |#80

S100 —107— 15/11/04



3677 630B 01 =77V 01

QLA

& H7)

HYDRAULIC LINE 01 ( SLEWING&DUMPING )

[ USA NO.6220773- ]

RH MRES A Es| & =) R e #% w &
i
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FrROM ~ uP TO SERIAL NO. | REMARKS
27 | 3630 4393 000 |AY# ILE BOLT 1
28 | F301 0108 000 |F¥yk NUT 7 M8
29 | 3677 6309 000 |7'5%vb BRACKET 1
33 | 36776316 000 |7°L—F PLATE 1
34 | 36776317000 |7°L—F PLATE 1
35 | K700 0106 014 |F#' L+ BOLT 2 |M6x14(7T)
36 | K700 0106 030 |F#' L+ BOLT 1
37 | A350 0106 002 JuFyk NUT 1 |M6
38 | 3677 6353 000 JLn'— LEVER 1
39 | 3677 6357 000 JLn'— LEVER 1
41 | 0691 0010 251 |5")y7 GRIP 1|7k
42 | 0691 0010 253 |5')y7" GRIP 1 |&
43 | 3640 6034 000 |T/Lk ADAPTER 1 |1034-06
44 | A544 0708 025 |%+y7°24Ya— BOLT 3 |M8x25
45 | K710 0108 025 |Fi'JLb BOLT 4 |M8 x 25(7T)
46 | 3637 0254 000 |7°FAFyIN UM BAND 3
47 | 6120 4540 000 |90°7Y ¥ RAT)Li" ADAPTER 2
48 | 3677 6361 000 |OVY Ik ADAPTER 2
49 | 3663 6266 000 |AL—F ADAPTER 2
52 | 3677 6325 001 |#h—2 HOSE 1
72 | 3677 6363 000 |avbE—Li LT VALVE 1 |Sv3-002-2325
80 | 3677 6364 000 |#'V7° PUMP 1 |PA4RD66
89 | 3677 6367 999 |t'Uset PIN set 2
S100 —108— 15/11/04




3677 630B 02 =7Y 02
HYDRAULICLINE 02 (SLEWING&DUMPING )

@(./10

8

( [efis

&

2T

[ USA NO.6220773- 1]

R HamES &R & & Fh Bz & " RS & &
#
%

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 3677 6301 000 [VYU% CYLINDER 1 |A6040400-030910

1-1 | 3677 6399 000 |/—/L &b SEAL KIT 1 |BC-00110-090-00

10 | K110 0108 016 |F#' Lk BOLT 30 |M8 x 16(4T)

17 | 5210 0099 100 [SKn'A{v%'— BAND 2

28 | F301 0108 000 |FFvyh NUT 3 [M8

30 | 3677 6314 000 |7'747yb BRACKET 1

31 3611 7302 000 |T)Lif ADAPTER 6

32 | 3677 6315000 |7°'3%9b BRACKET 1

50 | 3537 6102 000 |T/i ADAPTER 2 |1071

51 3552 6051 000 |[74'7°% ADAPTER 2 [1067-04

53 | 3677 6326 000 |HK—A HOSE 1

54 | 3677 6327 001 |h—2A HOSE 1

55 | 3677 6328 000 |H—A HOSE 1

56 | 3677 6329 000 |H—A HOSE 1

57 | 3677 6331 000 |H—A HOSE 1

58 | 3677 6332 000 |H—2A HOSE 1

60 | 3677 6334 000 |HK—A HOSE 1

61 3677 6335 000 |H—27 HOSE 1

62 | 3553 5064 000 |H—A HOSE 2

63 | 3677 6337 000 |H—A HOSE 2

64 | 3677 6343 000 |V '31Ub JOINT 2 |SKL-32-04

65 | 3677 6115000 |t PIN 1

66 | 3677 6346 000 |V PIN 1

67 | 0350 0160 828 |PW WASHER 4 [8x28x30

S100 —109— 11/03/11



3677 630B 02 =7Y 02
HYDRAULICLINE 02 (SLEWING&DUMPING )

@(./10

( [efis

8

&

2T

[ USA NO.6220773- 1]

R HamES &R & & Fh Bz & " RS & &
#
%

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
68 | A652 0100 600 |7A=y7'IL NIPPLE GREASE| 2 [C-M6

69 | 3677 6121 000 |7'747yb BRACKET 1

70 | 3677 6122 000 |7°74vhk BRACKET 1

71 | 3635 5023 000 |7°5v— TUBE 7

72 | 3677 6363 000 |avbO—-NAi LT VALVE 1 |SV3-002-2325

73 | 3677 6371 000 V)4 Assy CYLINDER 2 |A5025160-030811

73-1] 3677 6398 000 |¥—=)¥vyh SEAL KIT 2 |BC-00210-090-00

74 | 3661 6169 000 |v&") ADAPTER 2

75 | 3677 6374 000 |tV PIN 2

76 | A650 0100 600 |7)—A=y7Il NIPPLE GREAY 4 |A-M6

77 | A601 0101 300 |7°5%" PULG 2 |PT1/4

78 | 3677 6379 000 {17 VALVE 1 |CV-92993-20-00

79 | K814 0108 050 |Fi b BOLT 3 [M8x50

81 | 3677 6382 000 |7°'L—} PLATE 1

82 | 3661 6066 000 |Y+7h PIN 2

83 | 3677 6383 000 |hn'— COVER 1

84 | 3677 6384 100 |hn'— COVER 1

85 | 3677 6385 000 |7'747vb BRACKET 1

86 | K710 0108 020 |Fik' Vb BOLT 1 [M8x20(7T)

87 | 3408 5106 000 |7°5V— TUBE 5

88 | 3677 6386 000 |hn'— COVER 1

S100 —110— 11/03/11



3677 600D AANZLT
HYDRAULIC TANK

( [l

& Ho7)
(SLEWING&DUMPING) [ USA NO.6220773- 1]

o, "
9

/

R HMaES EBER A FR B & <t " B A E 5 =
#a
i3

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1| 3677 6023 100 |4v% TANK 1

2 | 3677 6034 000 |*+vy7’ CAP 1

3 | 3667 6016 000 |AMILA LT = GAUGE 1 |OLG-40A

4 | 08330001 200 |¥—ILTyoy SEAL WASHER] 1 |SW-12

5 | 7305 1011 000 |[7°5% PLUG 1 |M12P=1.25

6 | 3677 6035000 |750%° FLANGE 1

7 | 3663 6029 000 |#4v3v7240L% FILTER 1

8 | 08300200 700 |OYuY" O-RNG 2 |Gg70

9 | K110 0108 016 |[FikILb BOLT 14 [M8 x 16(4T)

10 | 36555136 000 |74'7°% ADAPTER 1

11 | 3677 6041 000 |75 FLANGE 1

12 | 3677 6042 000 |74'7% ADAPTER 1 NO.6220773 - NO.6220776

12 | 3677 6056 000 |74'7°% ADAPTER 1 D |NO.6220777 -

13 | 3677 6043 000 |74'7°% ADAPTER 2

14 | 3677 6044 000 |747°% ADAPTER 1

15 | 3677 6045 000 7474 ADAPTER 1

16 | 3677 6046 000 |74'7°% ADAPTER 1

17 | 3677 6049 000 |177°)—4 BREATHER 1

18 | 3677 6051 000 [iH—2 HOSE 1

19 | 3677 6052 000 |7°54vk BRACKET 1

20 | 0050 1100 120 |H—ANUL BAND 1 |12

21 | 35133131 000 |7 FAFYIN UK BAND 1

S100 —111— 11/09/01



3677 600E AANZLT

HYDRAULIC TANK

( FEEL=J5BH )

( FLAT BED OPENING 3WAYS )[ USA NO.6220773- |

R HMaES EBER A FR B & <t " B A E 5 =
#a
i3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 6015 000 |44 Assy TANK 1
1-2 | 5229 6018 000 |74'7°4 ADAPTER 1
1-3 | 3667 6016 000 |AMILA LT = GAUGE 1 |OLG-40A
1-4 | 0833 0001 200 |¥-L7YY¥ SEAL WASHER] 1 |SW-12
1-5 | K712 0112 020 |F# L+ BOLT 1 IM12x20
1-6 | 3677 6061 000 |75v%° FLANGE 1
1-7 | 3663 6029 000 %% 3v74045— FILTER 1
1-8 | 0830 0100 650 |04 O-RING 1
1-9 | K710 0108 020 |F# L+ BOLT 6 |M8x20(7T)
1-10] 3677 6066 000 |74°7°% ADAPTER 1
1-11] 3677 6056 000 |74'7°% ADAPTER 1
1-12] 3677 6018 000 |7%°7°% ADPTER 1
1-13] 3611 7302 000 |T/#& ADAPTER 1
2 | K710 0108 020 |F# L+ BOLT 4 |M8x20(7T)
3 | 3677 6049 000 |T77Y—4 FILTER 1
4 | 3677 6019 000 |&—2Z HOSE 1
5 | 3677 6052 000 |[7'54yb BRACKET 1
6 | K110 0108 016 |[Fik'ILb BOLT 2 |M8x16(4T)
S100 —112— 11/09/01



